Click Here to up

; Your complimentary

{ . use period has ended,
Thank you for using

pi CO m p | ete PDF Complete.

TT2041R0
TT2131R

TT2231R

TT2631R0
TT3042R0
TT4031R0
TT4131R0

TT4331R0
TT4431R0
TT4631R0
TT4931R0
TT5031R1
TT5051R0
TT517AR

TT5251R

MASTER PARTS MANUAL

GARDEN TRACTOR
ATTACHMENTS

TT4241R0

LAWN AND GARDEN
POWER EQUIPMENT v -

ROPE R S/ALSS

1905 WEST COURT STREET
KANKAKEE, ILLINOIS 60801

MODELS:

TT6031R1 HA0232R0

TT6131R0 HAO0231R

TT6231R0 .

TT6431R0

TT6951R D2117AR
D3217AR

TA157AR D44152R1

TA1331R0 D54252R 1

TA207AR D84351R1

H30031R0

H60031R0

H60042R0

618J
6.1.77
PRICE $2.00



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Pnr Your complimentary
use period has ended.

om p ete Thank you for using

-—
t C
PDF Complete.

Click Here to upgre : h o . -
Unlimited Pages an : - o

repair pa rts
ROPER 38" ROTARY MOWER--MODEL NO. TT2041R0
1
{
.
ROPER 38" ROTARY MOWER-MODEL NO. TT2041R0
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO, NO. NO.
794082 Head Assembly L.H. 42 831041 yiley Guard Guida
7807 Coupling, tnput Connector 3 626A24  Wheel Brocket Assembly RoH.
785039 isc, Feit 4 626a35s  Deflector Assenbly w/chain
2097R Wiper Slesve 3538R Deflector-Caution Decal
Som Cresent Ring 3239R afety Standard Sticker
776085 Shaft, Input Connector 4940M etainer Spring
792027 Set Screw, Kourlod Hd. C. P 5050 ivot Link Front
/16-24x% £26A286 1ade Shield Assembly
786059 heave 1032R ivot Pin
794041 jood Assembly R.H. 626A352  Mower Housing Mounting
0 511P. o eidment
1 §26AZ11  Blade Clutch Handle 2 359R astruction-Caution Decal
2 1712 Polley Goard 3848R unner L. He
626A355 i Assembly 1567R. fandre! Plate
49200 ing el
957R 1044R lade Safety Drive
1%3R 2464R lade (Cat. No. 25062)
2% P14M pring Hazher
2R 539P lock Nut 5/8-18
2547R 968R Tade Shield Outlet
2503P 759R fower Housing
2540R Ciuteh Cable Anchor 960R wnner R, Hy
9P Hex Baft 3/8-24x2% 1557P joshor 13/32x 13/16x 11 Gas
1556P Washer 13/32x7/8x 14 Go, 4 P Crown Locknuy 3/8-16
775 Bushing 5 1003P Lockwasher 516
9 Wheol, Gauge 6 Hex Nut 5/16-18
§26A283  Wheel Bracke? Assembly L.H. 67 1004p Lockwasher 3/8
10048 Lockwasher 3/8 8 01P Hex Nut 3/8-16
S15P. Hex Nut 3/8-24 9 1537P Washer 11/32x 11/16x16 Ga.
6264342 Cantrol Atm Assembly A 337P Hex Bolt 3/ 8-16x1% Grade
25108 Spacer SHT.
3 Hodel Plate 8 59P Hox Bolt 5/16-18x7/8
2537R Spri c Siofted Rd. Hd. Machs Screw
B6AT2 dlor Bracket Assanbly 3/8-16x % )
38R eca [ 16P. Carriage Bolt 5/16x%
543P Hex Jam Nut 3/8-24 E 3023P Hex Bolt 3/8-16x)
; 13428 Idier Putley F 7P Carriage Bolt 5/16-18x1
! 2P Hex Bolt 3/8-24x 1% [ 17P Carrioge Bolt 5/16-18x1
1545P Washer 17/32x1x16 Ga. H 16P. Carriage Bolt 5/16-18x%
5002P E-Ring Trvare 513350 - S00TR Guwners Manual ond Parts
ist
A B € O E F &
D@65V @65 DT @69 @
O3 @ 66 D8 Qes D68 P65 966
§ @64 @66 @66
ROPER 38" ROTARY MOWER-.MODEL NO. TT2041R0
KEY  PAR DESCRISTION KEY  PART DESCRIPTION
ND. NO. ® NO. NO.
1 794041 Head Assy., Right Hand (Incl. 16 788030 Gasket, Cap
Nos. 3,4, 5,7, 8 and 10 thry 17 792025 iml\v, Rd. Hd. Seli Tap,
0-24x %
2 79642 Head Assy., Left Hond (Incl. 18 78608 Cap ond Seal Assy., Reto
Nos. 3, 4, &, 7 and 9 thru 20) (el Nes. 19 & 200
3 77026 Housing, Right Angle Drive 19 788031 Seal, Ol
4 778046 Gecr, Miter 20 792026 Screw, Hox Hd. %4 - 20 x ]
5 776040a . Shofi, fnput Pinion 21 776085 Shoh, Input Connector
s 76041 Shar, inpu? Pinion 22 786059 Sheave
1 776092 Shaft, Output 23 792047 Key, Woodruff, 3/16 x 3/t
8 772031 Cover, Right Hand 24 78608 Coupling, Input Shoft
9 772038 Cover, Lek Hand 25 792027 Set Screw, Knurled Hd, C
10 783028 - Gaskwy, Cover Pre, 5716 - 24 % 174
11 780034  Beoring, 8all 2 78604 §
n 780024 Beoring, Boll 27 788039 Disc, Felt
13 788019 ing, Snep.
14 7880i8  Ring, Snop
18 Tes  Seaoil
ALL PARTS ON THIS PAGE MUST BE PURCHASED THROUGH YOUR LOCAL TECUMSEH DEALER.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

ROPER 42" ROTARY MOWER-MODEL NO. T12131R

DESCRIPTION

PART
NO,

KEY
NO.

PART DESCRIPTION
NO.

REY

No.

Woodrutf Key i x

Metallic Seal
ing

Beari

B80R
882R

Bt

Hex Nut 5/16.18
Washer 11/32x 11/16 x

Lockwasher 5716

—~e

Cone

Mandrel Sheave-Co

w/Set Scraw

Safety Stondards S

Bla:
Insteuction-Cautior

V-Belt (Center to !
Maondrels)
Deflector-Caution
Deflector Shield w
Runver RH.
Mower Housing
Runner LH,
Decal

Lockwasher 7 16
Hex Bolt 7716 x 1+
HT. Grode 5
Grease Fitti

Bearing Cup

634A827  Mandrel Tube & C

Conter
Hex Bolt /184181

Amdex No. 1 E.P.
with Mower (For S¢

Grease Not Furisl
Only)

9494H
888R
634A481

8942R

S3I886BRY T<mva wox

Nut %16
ps
e
Assenbly
-Center

w/Sheava Outer

Cap
Shaft & Flango.

Belt Guide Weidment-

Center

Deck Drive Cover &
Moodre! Sheave-Ovter

Mandrel Tube & Cuf

Outer

94584 Mandrel

Mondre! Shim-LH.

Elostic Stop
Shaft & Flange

634A315
S3A423  Mundrel

§ vy
%2 X vTa/c Hog XU
% X 81°91/S 4og 96
4Z * 8191/§ Hog @bori)y
41X 91-8/€ 1°8 *H
P/EBL9L/S 19pinayg

Al
“1°H § 3PPI9 | X 91°B/€
13pnoyg poyg 1jogy abojuDy
Lx9rs/e

tjog 96011107 AN *bg

X 91°8/E 41°8 *H

Yil X 91°8/€

1jog @Bo11107) 33 *bg
TOYILXIL/LLX ZE/LL 42YSOM
918/ 0N wor X3y

0Py XB/LX TE/EL PPYSOR
81°91/S 10N xoH

91:8/€ SmysOMDT]

91°8/€ 19N XaH

§/€ 19ysomyo0

M *Assy

poddag jasyy abnog
essy plang apoig
193y abnog
bupysng
OYEER/LXTL/EL BYSOR
siolg [ApoK

*H'Y bioddng [oayy
"y duoiy

“18%a0ig) woisuadsng
" woid

~1ay01q uoisuadsng
vin,g Jjoiny abioyasiq

NOlLdI¥Ds3a

X9U/1L X TE/LL 2iOM
i douu;

|uawpjay usy uoisuadsng
y2:8/g InN doig 2usolg
Bupdg

¥/ X8/ tid 19003
fur-] 19Buofy

g 4y

waupay Hoys 11

g oy

Juswplay wiy usisuadsng
saing

\uawp|ay, wiy uoisuadsng
L X 9L/g utg 1010y

Uiy Buijoasy

) 199019
waupjay, yuaisalpy Yaild
Suiysng

dyg ojpuoy

19807 41
o9 pyXg/L% 19ysp,
PO PLXE/LXTL/EL aui‘m
H1 X 9L/E vid |19y
uojing g Jabunyy ierey

NOLLdIMDS3a

WIELZLL "ON 300N ¥IMOW A¥YLON ,.2¢ ¥ILON

IVHEY
YYEVPED
SPEVPEY

" egewhe9

'ON
Ly¥vd

4

o

SEY
ILFo
=R ES
I ISY
eerm
§ w83
38 3°O
N
de,D
SR«
S8R
mw_m
3

‘f’CgﬂwgeKa

pa r’s ROPER 42" ROTARY #OWER-MODEL NO. TT2131R
— &)

repair

ROPER 42" ROTARY MOWER.MODEL NO. TT2131R

w44

om0 _
5
=t=—mlt il
23
-t i,
o [ 81
Gwlswm
Fel.mn|2
‘e €
En"_..—‘m
D?Mm
obm i
Bidwz
-
<m0



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Pnr Your complimentary
- use period has ended.
B 3 CO m p I ete Thank you for using

PDF Complete.
Click Here to upgrac =
Unlimited Pages al ’ v )

repair parts
ROPER 43" ROTARY MOWER-MODEL NO. TTZ23IR

ROPER 42" ROTARY MOWER-NODEL NO. TT213IR

Gy PART  DESCRIPTION kY.  PART  DESCRIPTION
- ¥O. : N, NO. ESCRIPTION KEY  PART  DESCRIPTION
% . Al P’
\ osR. el Tightansr Link 9 s Bushiog kv paRT O Y%, N
2 2510P Cotter Pin5/32x 1 10 6346 Ovtside ldler
3 TR Adistiog Pin il CH%"  Washer 15722 x 1 x12G0 Y JOR Bl Tightener Link 9 s Bushing
1 M Rawinsr Spring 2 siep Fax Nut 7/16-20 2 Talop  ComerPnmazx1 10 Sass  Ounide dler
5 634A619 dler Shaft Assembly n $3UA6I8 Belt Guide Woldment- 3 3707R Adjusting Pin n 1519F Washer 15/32 x 1 212Ga,
Front i » Retainer Sprieg 1 siep Hox Nut 71620
6 95024 Spring 4 1001P Lockwasher 7/16 L 5 634619 d1er Shatt Assembly 3 $34A518 Belt Guide Waidment-
§ R, gl i SR Bl Blorer Weie . N -
8 IAS65 i les rive i 4 oc
el 1 15%69P  Wasber 916 x 1546 x 11 Ga- ¢ 9 B o Red i+ AT g’.a.ﬁ;('ﬁ., Wain
o ive Bl
8 834a%S  Inside ldler 1 1699 Wosher 916 x 1546 x 11 Ga.
.\
ROPER 43" ROTARY MOWER-KODEL NO. n‘m}x
—e &} f——s
2 o2 - A
A 3 -3 .
" ROPER 48" ROTARY HOWER-KODEL NO. TT2231R
. e U7
]
KEY  PART DESCRIPTION KEY  PART DESCRIPTION
N. N, %o. N
1 0P Hax Not 5/16-18 2 8208 Woodroff Koy ' x 17 H.T.
2 i003P Lockwasher 516 % s8R oot Koy el
3 s Vacher 11732 % 1176 x 27 94944 Beoring Cone
16 Go. n 888R Baaring Cup
‘ 262R Beake Shos » A7 Mandrel Tobs & Cop-
H Ty Sk weides » cunits | anir
1y Wa! nt dre] Sheova-!
7 3503 Comer Pin 3,92 5 14 Hondel oy Seiee
8 S Bl Cuide aldme- 3 20808 Mondrel Sheave Upper
tor i
9 63adsd  Deck Drive Covee & Y 3R VeBelh (Canter 10 Outer
Weld Bolrs N
10 8H tic Stop Nut B-16 n 3538R Deflactor.Coution Dacal
n 624Ad17 Mandre! Sheave-Duter u SMUALN Defluctor Shield w/Chain
rSey Scrows 3 R Runmer RH.
7 4515P Hex Socket Heodlsss » Mower Housing
o 3816558 7 23R Salaty Standords Sticker
13 881R Marollic Seal k.3 94851 Blode
1 15544 Beating Cone » 20018 Runner L.
B M Bearing Cop ) 359 Instroction-Caution
B B ondcel Tebes Coms Deea
41 100P Lockwasher 7/16
” 9458 Q 1004P Lockwasher
8 634A315 A 6P Carriage Bolt 5/16-18 x ¥
19 634AL s e o Behisn
reioge Bolt 5/16.18
mr e c i3 ot Rt
4 n
2 wSheava-Canter -] 0P Hex Boht 7/16 x 142 %
2 83300 Voot Key % 1HT. HT. Grade §
B 1036R Mandrel Tl E 6855 Grease Fittir
2 634426 St S Flange-Gonter F X8 Hox Bolr /836 1
3 e Hex Boir $/16:18 x 1
N 25878 Andex No. 1 E.P.

Groase Not Furnished
51 Mo (For Srvice



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PO

% Complete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER 48" ROTARY MOWER-MCDEL NO. TT2231R

ROPER 48" ROTARY MOWER-MODEL NO., TT2231R

o—0 =

KEY  PART  DESCRIPTION KEY PART  DESCRIPTION
NO. NO. NO. NO.
1 634A33%  Lever P & Button 2 2290R Discharge Cutoff F
2 9465M Roll Pin 37‘6 x % 3 3544R Suspension Bracke
3 2876H  Speing Front LH.
4 1556P Washer 13/32 x7/8x14Ga, 33A 3543R Suspension Bracke
5 6344373 th Levw ront N
SA 1053R 3 2073R Whee! Support R.H
6 2895H Handl¢ Grip 35 Model Plate
7 280M1 ushing . 36 1556P  Washer 13/32x7/8
8 634258 Pirch Adjustment Weldnent E 7374 Bushing
9 9426H t 3 9536H_ Gouge Wheel
10 SISP Hex Nut 3/8:24 39 634A330  Blade Shield Asser
1 %420H  Loveling Pin r 634A480  Gouge Wheel Supp
12 251IP  Cotter Pin 3/16x1 sy, LH.
13 634A348  Suspension Arm Weldmeat a 1004 Lockwosher 3/8
uter 2 S0IP Hex Nut 3/8.16
“ 634A347  Suspension Arm Weldment 43 1003P Lockwasher 5/16
nner R.H. “ 504P Hex Nut 5/16.18
15 634a624  Lift Shaft Weldment Y] 155P  Wosher 13/32x7/8
16 929R Lift Link 46 508P Hex Jom Nus 3/B.11
v 912H  Hanger Link a7 1537P  Washer11/32x11/1
18 05P Corter Pin 1/Bx X% A ar Sq. Nuk Cumagt I
19 9535H Spring 3/816
s A0 B Joz3p ;thBcl: %/8 H6x:
1 9505 Elostic Stop ¢ q. Neck Carrioge
%1 634 Suspension Arm Weldment 3816 x1
Inner LH. o 5P Corriage Bolt Short
s 1500 Washer 17/32 x 1-1/16 % 3/8.16x 4Grade 5 |
13 Ga. E 3025P Hex Bolt 3/8.16 x
24 0R  Spring F 16P Sq. Neck Carriage |
25 9416H Plunger Shoulder 5/16-18.%
26 9504H Roll Pin 3/16 22 G 3027P Hex Bolt 3/8.16 x
27 634A334  Belt Guide Assembly H P Corriage Bolt 5/16.
2 634A477  Mdler Assembly J 1P Corriage Bolt 5/16
» 95034 Sprin K %P Hox Bal 3B
2 WER  Flot lder o5
ki 4969H Bushing L 7P Corriuge Bolt 5/16.
= 18R ners Manyal
(d
(ARRARAEEA
gy »41..41’"_4 4 -43
41 42022 41 “'“—4 @44
@42 @42 °‘°D:34 -4)
au
SICKLE BAR MOWER -- MODEL NUMBER TT2631R0
Key PART DESCRIPTION KEY PART DESCRIPTION
NO. o, NO. No.
1 SH9H  Cushion Washee % 152P e, Yo x 1% x 14 Ga
2 S235H1 rame Hanger Shaft 7 S0P *Hex Not, 7/16e1
3 53068 Elastic Stop Not S8.18 B 103 *Washer, 2132 x 1-516 1
4 52801 ust Cap Cad. Plated
5 TG “Nesher, BA261-846x136a. 39 1008 *Lockwasher 58 Cad. PI
s ﬁ?;: T k 0 f‘?.%fp K "kN""hW;k Cad. PI
7A ot S0P *Hox Nor, 3816
8 634287 Frum- Weldment with Bearing Cups. 1003P *Lockwasher, 516
9 A2 504P *Hex Nut, 51618
0 Hiasss  Frome Sirap From Wakdmant ISP Hoshar 112 x P x
1 1517P 'Nuhnr, Flot 7A6 x 1 x 14 Go. Cad. P
2 774 15178 -wm.f, 7/|6 x1x uc
3 52821 ! Gt 1000P  sLackudshars, s Cods P
4 52498 502P *Nut, Hex %-13 Cad, Pm
H AT Bl Cuide BetbmEiphes) 0P *Washer, 976 x 198 %1
a7 Huglock Not 2505 *Cotter Pin, 18x %
5305H Thrust Was‘hu 82384 Spliy Spenl
5305H 7H Huglock Nut
g;g: TGM\:: Rﬂmn-"lnh.f 3154P mdh/:'NSGME, S;zﬂ;l!
imkan . % 3% Pla
9248H 1 ﬂnd End
A uUn Phorico: ot o Rateinar Stelag
63AN1  Fiywheo! Assombly BE  vBoh, tex77614x3
2784 Greose Fitting 3049P  *Bolt, Hex 5811 x 2 Cac
7939 ushi 3025P Bolt, Hex /816 x 1%
sip *Not, Hox Jam ASF 56-18 RIEP  *Balr, Hex 54618 x 2% 1
UNF Plated BIp Bolt, Hex 16182 K G
GATO Tronspont Stop and River 201IP  *Balt, Hox 516-18
623 Buhing | Qiép ool Hex 18710 0 2%
634286 Fwi L-v-v Waldment J 023P 16 x 1
Earm) lovi I 247
i L “Nasher, 1/02x 1416216 Go. % 2080
[] [] 3 F s 8 [ L 29 Comer Bar Latch o
f S0SAZ78  Yoke Weldmesit P 251P or Fin 316 x1
S Lift Link R 2512 “Coter Pin 36 x 1%
o o « EE - - BUR  Inemcrion and Ports Bo
shi
E = ol ¥ ou = Dy g 3% 9P *Bolt, Hex 816 UNCx2iPlated
et S @Y o 2 g prieliesradlig
) =, & o
® < o (=]
&
L ] [ 0 » R ;‘
o FOR BELT GUARI
S 5 REFER TO PAGE 4 Fis. 10



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary

use period has ended.

ete Thank you for using
PDF Complete.

£ o

CI)'ck Here to upg
Unlimited Pages

SICKLE BAR MOWER - MODEL NUNBER TT263IR0
17

KEY
NO.

RRRFIIZ=S

SICKLE BAR MOWER -~ MODEL NUMBER TT263iR0 e
DESCRIPTION KEY  PART  DESCRIPTION
NO. NO.
Balt Tightener Link ) 5247H Wear Plote-Front
iner Speing a“ S5 Front Wear Plate Base
Adjussing Pin s @ Kaile Back Oniy)
ey § B ERiEewn,
; o
dlar and Bearing-inner s 525 3"“‘ iate btk
. tor Runnar Weldmen
Dusing 5 Swothbosrd An'mbl{
e e, B 15178 Washer, Flat 716 x 1 % 14 Ga.
Hax 771620 U T8 102 eLackmathor ¥
(Eogine 1o Flywhesl) 3I61P  “Machine Serew, Truss H, Y20 x
‘Mh;/&m Cad, Plated  E S480H vet, Flat Head 7/32 x ¥ Bag of 3
*Nut, Max V816 Codo Ploted  E 6801 1 Round Heod 5,02 x13/16 Bago!
Swothatick [ X27P *Bolt, Hex 38-16 x 1) x
sarios Fire” g s B S i "gma %
g *Bolt, Sq. low x
nife Chip K River, Round Head 5/32x9/16 Bog o 38
nife Sections Only (Box of 25) L 2515F  *Cotter Pin, tix
Curter Bar und Mounting Bracket M 20 *Bolt, $q. Neck Carriage
e Heod Spac N 22p B, o Nack Ca
Knife ) *Bolt, 5. Neck Carriage
o el 9 o b maas Bag o 20
i Xl
esze Firi 13 P *Bolr, 52, Neck Plow /816 x 1
o Lo, SN Q 2P el &8 ok Covone 3836 x1
Yo Hioele 2 e R 2P ol E.’f"‘u#:k Corriage 1816 x 1
s ) Cad. Plated
Bt Cla ValdmarFeont g NP vBaw, Hex B x%
:nii- sl'l::iphh
ront G o -
] Standard Hardware ltem—Purchae Locally

repair parts

LAWN SWEEPER 37" MODEL NO. TT3042R0

b

LAWN SWEEPER 37" MODEL NO. TT3042R0

KEY PART DESCRIPTION
0. NO.
s521R Catcher Bag (Bosket)
5IRR Support Tube
333k Latch Bar
1605 Gripeo Nut %20
S30R Pivot Tube
15058 Washer 9/22x¥%x14 Gau
2uR Lotch Bar Stop.
2004P Hex Bolr 1420 1
2050 Hex Bolt Le20x Uy
ne Hex Bolt %20x1%
1 1P Hox Bolt 4%-20x24
2 S3IR Tube-UpoerR.H.
Fxy 2
SR
235
2377R
49404
904
2R H.
10028 Lockwasher
26R Catcher Bofrom
2UiR Bag Tubs-Lower
Slotted Hex Hd.Seif Tap Screw
Type AB No. 10-32x X
- 2R Owners Manuai



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PO

omplete

Click Here to upgi
Unlimited Pages :

LAWN SWEEPER 37" MODEL NO. TT3042R0

LAWN SWEEPER 37" MODEL NO. TT3042R0

KEY PART DESCRIPTION
NO. NO.
Hex Bolt %=13x 1%
01P Hox Nut 3/8-16
1004P Lockwasher
S61AL9 Lift Guide Weldment
861, Lifs Screw and Hondle
1685+ Gripeo Nut 5/16.18
251R Lift Link-Us
Hex Bolt m: %
0 2506P Cotter Pin 1/8x1
1 xIP Hex Bolt S/Iblﬁnl
3 381 =n o sp
etainer Spring
4 R tachment Pin Upper
S AR Lamr Side Pm
3 BRR ft Link.
z 15 'ﬂhn.dl‘lfﬂx 13/16x 16 Ga.
9 861418 Lift Weldment
661A35 Lifr Rod and Tumbv(h!c
4516R Lift Rod-L.H. L¢
2 BBR Attachment. P’;n Lwlv
2

'1000P Lockwasher

2—g
- G LAWN SWEEPER 37" MODEL NO. TT3042R0
v

rriss

Qll
APPEARS. EACH ITEN OF HARD- G Jl @
WARE II\IST BE ORDEREB INDIVIDUALLY. 232

8357

?

DGO

DJID:H
Su

LAWN SWEEPER 37" MODEL NO. TT3042R0

KEY PART DESCRIPTION
NO. NO.
1 861A12 Suppart Tube Slide Weldment
2 - Plate
3 2369R nforcement Plate
1 1A14  Upper Lift Woldment
261 ain Panel
25079 Catter Pin 1/8x 1%
1552P Washar 49/64x 14x15 Go.
S09R Ratchet Cog
4007R Ratchet Link
0 4008R rive Rollar
1 £61A15 ower L.h Weldment
2 it cari
3 881A17 ioht End Costing ond Brarings
Iné. Koy
14 s1A1 dge $mp ;x)semhly {Incs
ey
5 258 osh Gl St
5 461A21 rush Shalt Weldment
7 2R rush
3 25638 waoper Thioat Extension
i 2367R ear
2 2362R rive Chain
1 453 et o Sa.He. C.P
2 #1416 <t Hand Costings and Boorings
Inc. Key No. 12)
zn 7835 mm;? Key 1/8x%
2 278R prock
2 Py - sm. S Hdu C.Ps
2R K
2862R Costing End Plat
264R ischarge Guide (Penel
W06R rive Shof
ex Nut
1002p Kwashes
1P m Not 3/8-16
BER eed Grip Nt Retainer
1305P Wather 5/32x 2 14 Gax
e Lacknut No. 10+
s533P illge Hd. Thd, Coting Screw
Type,T No: 83255716
A 203P Hex Bol 14-20x %
B e Hex Bolt %20x
c Fiex ol /a-T63 Fubl Thrasd
[ i Hex Hd. Mach, Screw No. 10-24
x
E 1P Hex Bolt %-20x %
F Ss5p Hox Hd. Thid. Cottiog Screw
[ 04 o Bl z0x1


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

e vy &
5 10N xe 1iog puo uorionsu) =
o di % T oo weiiod motd corey =
R R 2 =
o a - 5 payepun
A e o u g . A SRS e
dnst 1e - %L IND ¥L < 91/Z sBotim) Yoo b Prid
doost o 1Ess
h« wm o szovey
& £ o dios
e doc & = LYY
= dsT 9 2 ozzyrte
g d1ooE T 5 WS5E9
hd d000€ " j} nirey
L YL0LY909 a 8 wee
= VSEEY909 4 = Kl =¥ PH punol “ieary 4000C
w YIELY909 1 Sargeng werey
E aLvdsis 8 i toyron e ey
2 TV SLS L 3 o5 404 ey
z AL 0 9 de) 18q e
2 ERLYdSLS & g saign0) weLe9
m a apeid ino]y gL
€ *8ay0eg pue g “opolQ in0) nLvdiis
1 3 POy pooy e
H a %1 DN £ = & aBo1um3 poeN bs “ijog dst 1%
3 4 INN PL - 9172 %9 "IN 008 |
2 2 91/L seusomyay 4100l
a % d0ost
& 2 o001 5
z 9
[ I smijoed 5 THELST I
3 408 10pjroys 2 L% DN 91 - &/ 80143 Yo b5 “ijog 4% v
a2 poy pees o010 U Zurist €
2 g {Ha #10d iequaN |0pOH frms [
ﬁ_- s.“...o %L ONA EL - % %04 ‘o] d100c t
NOLLdi¥Os3a *ON oN
NOILdIHDS3a v A

aiequnN Lo 830 A0MjD ‘ang iedel BULIepio usm BiaqunN ualio. HIRgUON 1o 930 shan(o ‘shig iindey Buliepio usym sisqun) Aey ewn jou o

- AsiTs1dvd

PDF Complete.

ts
ROPER 10 INCH MOLDBOARD PLOW - MODEL NUMBER TT4131RO

Your complimentary
use period has ended.
Thank you for using

£ S MOLDBOARD PLOW — HODEL NUKBER TT4031R0

repair par

repair par

B3 C(!)r!]u!:lete

e

$¢
£f
s
£ =
x €
S5
()



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

RAG HARROW —~ ¥ODEL NUMBER TT4331R0
&?‘ ORDERING REPAIR PARTS ALWAYS GIVE THE FOLLOWING INFORMATION AS SHOWN

1. The PART NUMBER. 3. The MODEL NUMBER-- 17433180
2 The PART NAME. 4. The NAKE OF {TEM-- DRAG HARROW.

repdir parts 40" DISC HARROW-HODEL NUMBER TT4241R0 g Da ot use the Key Nunber when ordering repair ports, always use the Part Number. The Model Nu
be found on @ plate attached to the Hitch Bar of the Frame, Key Number 1, bolow.

PARTS LIST

| 5
Part Descripti Koy Pat Descripti
: Lo B e Nel Mo, HeHiption
[ DESCRIPTION
KEY  PART DESCRIPTION d 1 o Frame W 100IP  *Washer, Lock 7/16
N0, NO. 2 ~=== Medel Number Plate 15 500P  *Nut, Hex 7/16 ASRU 14N
g M DBl ] B4 FeDebe 16 1313P  Washer Flo 197221 13/16
} e ox Nt 77 uH 14 plrd. R4 6BIM  Guter S Bol Warher H 4 ekl 7 410048 “wouh |. ]
Lockwashas, Hea 83m fasher, Loc]
2 ving JE0 Y o o o Cu & o5 Tuoth Bar Forrule B %m0 U-16 NG
3 A Shendiud Sopport and ol s R , 30340 s.n, oe i 350603
K ecrings B Model Number Plete 7 BoM Reil ASRU-14 N
. 30up olt, Hex 7/16 x 1% - 14 UNC 14 2204 Drive Stud (For 8 ST4PAZ Yeoth, Bolt, Nut and B 3029  Bolt, Hex Hd. 3/8 x 14
5 SSM rease Fitting Model Number Plate) Lock Wa ASRU-16 NC
& GAGT  Gang Boltand loner S8R Owners Manvel 9 mem Dreg Link € 3155 Bob, Hex Hd. 7/16 x 2%
ang Bolt Wosher 1 SEH  eTooth Bor ASRU=14 NC
nooasw Tooth Bor Ferrule - D 3040P  Bokt, Hex Hd. 7/16x3
Bopm Khus € Rusing g
B #Tooth Bar Center = 3R Instruction ond Parts e
F 3035F  Bolt, Hex He. 7/16 x 1
OTeeth not inchuded 0
“Seandard Hordware ltem - may be purchosed locally. AsBU=NC

.
repair parts

repair parts CULTIVATOR WITH SWEEPS--MODEL NUMBER TT431R0
SWEEP HOLDER WITH MIDDLEBUST_ER MODEL NO. TT4431R0 CULTIVATOR WITH SHOVELS-HODEL NUMBER TT483IRO

KEY  PART  DESCRIPTION Key A
Kev e Ko PART  DESCRIPTION
i 1 A Frome 15 A2 Shrk e ...u,
Ty JART oEscriPTioN KEY  PART  DESCRIPTION £ et Flote i il X:: o Ao
o B PoB BT
§ r Hitch Bay 10 S75PA271  Heel Wel 3 3 fasher 7/16
30l Peypiese i P Ney He WIIUNC - - e 3 A "6:7:/]&"
$ B MRS A e 4 No. ) 7 P : Nock c':,'.x.,. Bt
, Finisl e Hd. 4 Screw,
isup n..n.. f s 77614 x 1% UNC ol 32? ey o"' 2 UM s Shor
¢ w u Moda| Namber Plote 5 IBH  Wheal Shank 2 IR S ]
L I 3P - Plow Bolt 77614 x 2% H 2 s Hechailis 2 3P R Bl
’ P Nork Com 1 85t 10 Middlobuster 7 575PA35 Gauge Whea
S5l a2 Mok Carioge i SIOM  Nasher Plate 8 M Whedl Bows 2 1333
[, MH; & 3944R  Instrection and Parts 9 100F  Mevher B 11716 x 27 2204 i
e ot B . Bonk J3%s )
el :;,;4 hnd s . ® P B-h 1303k = 3949R  Ouners Manual
12 e8sou
3 P §A‘N-ﬁ Pluw Boft
163 2K
u a5


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Click Here to upgre
Unlimited Pages

Pnr Your complimentary
- use period has ended.
B 3 CO m p I ete Thank you for using

PDF Complete.

LEVELER BLADE-MODEL NUMBER TT4931RO

répcir parts

KEY PART DESCRIPTION KEY PART

NO. NO. NO. No.

1 S416H Quadant Pin 1] P

2 2506P *Cotter Pin VBx 1

3 6P *Bolt, Hex Finished 1 w758
S 5/8-1TUNCx 4 n 3421

4 606A00- Quodrant Plate Upper 2 004

ond Lower 13 S0P

5 1000P *Wosher, Lock % 1 634ASS

é 502P *Nut, Hex - 13 UNC 15 P

7 54264 Blode - VR

) 76 Lock Nor

DESCRIPTION

*Bolt, Sq. Neck Cori
ey i
U-Bolt

Hitch Broce
fasher, Lock

*Standord Hordware Item -
may be puechased focally

repair parts ROPER ROTO-TILLER ATTACHHENT--HODEL NO. TTS03IR1

ENGINE AND TINES

A B
g
@,

D36 . ‘

ROPER ROTO-TILLER ATTACHMENT--NODEL NO. TT5031R1

ENGINE AND TINES

x
m
]

PART DESCRIPTION
NO.

=
]
2
zD
>
-l
3

NO. NO. 0.
1 78 UBok 3 1004p
2 Sok Lot Exnsion - % Eard
I Plote
H % YBal Plote | cchor 3816 G
5 §34A702  Lift Link & Stop L.H. 8 o
¢ Sy et GeinR.H 2 o
St Link ond Ghoin-R. He ®
8 34758 Adler Pulley
9 940 ldler Am & oM
10 s0isp Ring
1 §2A38  Kdler A Support & Pivot P N4R
2 Bl Squere Koy hsg. a 10020
3 Q1P Sheet Elbowsni o0 “ 1000P
3 R Throtle Control Bracket ] 1003P
5 7R o o b S04P
. 9002 Engioe 8 H.P. Briggs ond rd Soap
Swatton Type No. 0760-01 rd isyp
7 — Scorcheo o il
18 634A561 Hisch Plate Weldment 0 1556P
1 ST Tine Shield 2 13up
2 — 2 1A
2 634557 5 IR
A 3P
v B 334P
2501P c as31P
47IR i D 5P
2683H E-Ring £ w
66561 M{\l!ﬁng Pin F 3028P
S5 Beh Retciner Link & op
GBS Bt & Buock
¥ Gonrd & Brockets 010
155%P Washer 13/32x7/Bx 14 Go. n £80R
—_— Scotcheal
63A563  Set of 2 Motched V-Bilts
4 SHIP . HeBoh Faleel

DESCRIPTION

Lockwasher 3/8
Hex Nut 3/8-16
Tine Shaft-Outer &
Plate

e
rilled Pan Hd. Rivet
3/8 x U

etainer Sprins
Cociwathor i

lex Jam Ny1 3816

jasher 11./32x11.36x16Ga.
Wosher 3/8x7/8x 14 Ga.
Washer 13/32x7/8x 14 Ga.
Wesher 7/16x 1x14 Ga.
Drilled R.H. Rivet

Clavis

Hex Nut %20 .

Hex Bolt ¥r20x %

Hex Socket Hdless, Set Scrow
5/16-18x 3,

Plow Bolt 5/16-18x2

Plow Bolt 3/816x 1%

Hex Bolt 3/8-16x 1%

Lockwosher 5/16-18x%

Hex Bolt 5/16-18x%
Owners Manval

ROPER ROTO-TILLER ATTACHMENT--MODEL NO. TT5031R1

TRANSMISSION AND GAUGE WHE! ELS



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

% Complete

Ciick Here to up

Unlimited Pages al

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER ROTO-TILLER ATTACHMENT--MODEL NO. TT503IR]

TRANSHISSION AND GAUGE WHEELS
kev  PART  DESCRIPTION
[ )
cuA%2  Teo
5 B9 Retainer Spring
M Drilled Pan Heod Rivet 38x X
H A8t Gauge Wheel Sleeve and Brackets
H §31AS59  Covuge Wheal Adjusting Shat ond
Brackets
3U8R
8H Shoyider Bolt
i U Vesher 13A2x136x11Ge.
H sip. Lock Nut
3 51%R  Needie Bearing
i1 &7  Needls Bearing Shell
2 48954 Neodie Bearing
H 90 Hox Nu %20
4 UTR Input Sheave
H S ON Seal
3 @o6H  Needls Beoring
i GITM Geor Cove Shield LH.
; §4A%  Geor Cose and Bearings
L, Wl
201k Gosket
@ Theost Cop
GASS5  Tine Shaft and Sprocket
Qs Roller Link
son nacting Link
200R  Roller Chaim
M Dowal Pin
170 Thrust Bearing Roce
49121 Gasket
634A%  2nd Reduction Shaft and Gears

53

om mON e>EARANE YRRPHBURY

DESCRIPTION

13t Reduction Shoft and Gears
Yoodroff Key 346 x 58

Input Shoft eed Pinion

Relief Yalve

Goar Shift Cover

ot
Lock Nut 51618
Pipe Plug ¥ JANP.T,
r Ca rings

sher
Hex Nut 316-18
Hor Bolt 3816 x 2%
EEAL

ex Bolt &

Tapping Scoew 5/16-18x 14
Hox Bolt 318182 8
fiex Bolt 31618 %

BRIGGS AND STRATTON ENGINE MODEL NO. 190402 - TYPE NO. 0780-01

KEY PART
NO. NO.
1 93158
2 93042
3 2077
4 260374
5 26018
6 21760
7 298968
8 93381
9 65704
10 93381
n 294628
2 299853
13 221796
u 682:
15 63770
13 298798
17 298260
18 3014

STARTER AND MAGNETO FLYWHEEL

DESCRIPTION

rew-Sem,

crew-Som.

lamp: Condenser
Armoture Assembly
Screw-Armature g,
o

lunger.Brackar Point

Screw-Breaker
Mounti

plunger and 61760 key-

Housing-Blower
Scroen-Rewind Storter
Wosher-Ratchet Sealing
Boll-Clure]
Clotch Assy.-Rewind
tart
Flywheei-Mogneto
Screw-Sem

KEY  PART DESCRIPTION

No. NO.

19 222117 Cover-Braaker Point

20 817¢ Ke;

21 221 Washer-Spring

2 218 Housing-Rewind Start

Clutch
23 66718 ¥;' Sterter Clutch
2% 298799 Rachet-Rewind Staiter
Clutc
2 221653 Washer-Retainer
26 9306 Screw-Rewind Storter
iousing Mtg. Sem.

2 295871 /lley-Rewind Starter

28 260414 achet

29 # 25000 s

30 295272

3 21014 or-Spring

2 68848 Bumper-Storter Polley

3 93254 Screw-Pulley Bumper

unting

34 66728 Grip-Starter Rope

35 230543 Adapter-Rachet Spring
230228 Pin-Starter Grip

37 66564 ope-| tarter
294303 Spring-Rewind Storter

2 REQUIRES
1A

Q0 {—

59

SPEC O0L!
FOR INSI'ALL"siG

BRIGGS AND STRATTON ENGINE WODEL NO. 190402 - YYPE NO. 0780-01
ENGINE CARBURETOR AND AIR CLEANER

KEY PART
NO. NO.
1 221907
2 21935
3 89221
4 290816
5 221468
6 280001
7 270093
8 90400
9 20318
10 22547
1 99665
12 295984
13 298683
i 68477
15 295913
% 296005
7 291367
18 1257
19 90970
93535
2 294806
2 295962
2 25938
] 93038
) 62940
2% 67218
291
28 + 27918
% 390503
30 23108

DESCRIPTION

Clip-Hirs.
Bracket- Fuel Tank
Cop-Fusl Tonk

Gosket-Fuel Filrer
Valve-Fus] Shot-off
Cover Assembly-Fuel

Bushing- Cylinder

Note: Requres special

tools for installation
H

it
Scrow-Throttls and Choke
Valve Mig. Sem

Bady-Upper Carburetor
Bushing-Throttle Shofy

BRIGGS AND STRATTON ENGINE MODEL NO. 190402 - TYPE NO. 078001
ENGINE CARBURETOR AND AIR CLEANER

KEY PART DESCRIPTION

NO. NO.

3 1292681 Yalva Assanbly-Carbure

o

32 61967 Stop-Throftle

3 93043 Pin-Throttle Stoy

34 390404 Body Assembly.Upper
Carburetor

35 91920 Scrow-Mach. Fil. Hd.
i8-32 x 5/8

36 26157 Thre

37 93453

38 2307

39 390311

& 0746 s

4 92290 Washor-L ock-No. 10 x
1/16 x 3764

42 1230896 Pin-Floot Hinge

43 99333 Float-Carburetor

44 299096

45 +390395

46 + 68667

4 199525

48 220521

9 27590 ilter-Carburetor Drain

50 39066 Shof and Lever-Choke

5 390781 Body Assy.-Lever
Carburetor

52 93038 Serew-Throttle and Choki
Volve Mig. Sem

53 62872 alve-Choke

54 222150 rap-Air Cleoner Pipe

55 8 asket-Air Cleaner Stud

5% 92129 2%

5 93158 cro

] om0 Carbursior Assy.
Clamp-Fuel Pj

] 259942 PiperFuel

*Included in gasket set port no. 299577
1 Included in carburetor everhaul kit part
ne. 295938


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Ciick Here to up

Unlimited Pages :

use period has ended.

Your complimentary

Thank you for using
PDF Complete.

BRIGGS AMD STRATTON ENGINE MODEL NO. 190402 - TYPE NO. 0780-01

ENGINE
BRIGGS AND STRATTON ENGINE MODEL NO. 190402 - TYPE NO. 0760-01 ey PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
93210 Scrow-Cylinder Hood 2 26828 Spring-Exhoust Vol
ENGINE 1 yng 3 5900 oring.Intcke Voive
2 9aam i e Calindoc Hood 2 93208
3 298809 pork ‘ 25 93128
R T ugs
298309 ureimiion 26 21812
goble terinal no. 27 * 270684
798 2 * 27828
4 91242 . 2 2159
H 390249 Mesffler-Exhoust 30 * 27803
6 251085 falve-intake 31 b3
7 290419 ve-Exhoust 32 21077
8 9630 viner. Exhaust 33 2775
ive Rotocoil (2)
9 21901 Saves-Cylinder Head * 27876
10 21778 ylinder
1t * 70430 Gosket Cylindor Heod * 877
2 o401 tod Assy.-Connecting
\ote: For connecting rod 299167
with .020" uadersize 298423
eronkpin bore-order no. 3% 66768
390773 3; 25964 1g-Crankease (
3 w0347 Piston Assombly S Note: Requires 5
Pous Fisron Aeay. il o,s. ml. for installation
30349 Piston Assy. 020" 38 93585 rankcase cor
Piton Avey. 0301 0.5, mounting tom,
Piston ring sats 39 260933 Toppot-Valve
Note: For chrome ring set 0 230843 Bushing-Governor
standord size order no. 41 390399 Cylinder Assembly
1 299569 o 3 o reias Jucentl
N ing Set-Pis reather Assem
Consists of 211 44 935% Seraw-Som v
Comp. '° 5 673280 ube- smn..y
piston ring Pl Wire-Grour
- THNe3s privon v 21198 asher-Choke Link
ad 21119 pring-Choke Link
299570 Hig e 61122 Link-Choke
Gorata o2 zn 0670 I Cantr
21835 Clomp-C:
mssa Piston ring conp: 93496 Screw-Sem.
tor 010" 05, 211681 93535 rew-Sem.
,m.n ring oil 010" 299165 Assy.-Governo
29572 Ring Ser-Pisi 92613 I!-Gnvomm Lever
« REQUIRES. 38 Tonsists of 211657 nmo» 297472
SPECIAL TOOLS oAty i 104
istenring comp.
FOR INSTALLING Conter B3 0.5, 211659 59 93306
i ol 030" 0.5, 0 230842 -Govlrmu
15 68546 Pm 1 221559 ’lu!l\t Spacer
18 25840 2~ 220680 er
295841 3 90356 Not-Hex 1024
7 2113 93307 Retciner-E-Ring
18 2114 297656 Gear-Gayernor
19 92659 uw-cmmir; od 22155 Washer-Thrust
20 93163 Scrow-Cylinder Shield 210728 Gear-Cam
21 s‘:'\as:t':"'rm 8 29517 Gosket Set
old-Cylinder
2y 6% ! “ Included in gosket set Port no, 299577
repair parts ROPER ROTO-TILLER ATTACHMENT-MODEL NO. TT5061R0 ROPER ROTO-TILLER ATTACHMENT—MODEL NO. TTS051R0
ENGINE AND TINES ENGINE AND TINES

1l

SROB2BBUYRAR BRY SBUNENLVN

Belt Guard &
Washer 15132 x 11115 x 16 Ga.
Sootcheal.

Set of 2 Matched V-Belts
‘Hex Bolt, 3/8-16x 1,
H.Y. Grade 5
Lockwasher, 3/8
Hex Nit, 3/8-16
Tine Shaft—Duter, Plate
ield
End ‘Plate, Outer
Oif Seal &
Outer Buﬁw sw E
Lockwasher, 5/
Mlx NU!,SIIG—IB
& Grsasa Fitting
ﬂull N'n, l/4 x11f2
ing Race
Gdul

Dust Shieid "
Hex Bott, 6/18-18x1-1/4,Grade5
Tine, LH.

DESCRIPTION
Tine, RH.
Dritled Pan Hd. Rivet,
3/8x1-3/4
Retainer Spring
Tina Plate & Hub, LH.
Less Tines!
Tine Plats & Hub, R.H.
Less Tines & Outer Tine Pl
4

cal
Handle Grip

Scotcheal

Tine Shield

Engine Base Strap
Scatcheal, 8 H.P.
Hitch Plate Weldment

KEY  PART
NO. NO.
48 B713H
47 4929H
48 3146R
49 B634A556
50  834A567
51 7083R
52 4378H
53 084R
54 3467R
55 706! R
56
57 634A7| 7
58

59

60
81

62 1511P
63 508P

64 1537P

A P

B 3234P

c 4531P

D 56P

E 449

F 028P

G 6024

H 3010P

- 7089R

Washer, 3/8 x 7/8 x 14 Ga.

Hex Jam Nut, 3/8-16

Washer, 11/32 x 11/16 x
16

.
Hex Nut, 1/4-20
Hex Bolt, 1/2-20 x 3/4

Plow Bolt, 5/16-18 x 2

Plow Bolt, 3/8-16 x 1-1/4

Hex Bolt, 3/8-16 x 1-3/4

Hex Bolt w/Ext. Tooth
Lockwasher, 5/16-18 x 3/4

Hex Bolt, 5/16-18 x 3/4

Owner‘s Manual



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has endgd.
Thank you for using
PDF Complete. .

PO

omplete

* C

ROPER ROTO-TILLER ATTACHMENT-MODEL NO. TTS051R0
TRANSMISSION AND GAUGE WHEELS

ROPER ROTO-TILL
N TRANSMISSION AND GAUGE WHEELS
KEY  panT
NO.  ho, DESCRIFTION
1 834A562 Transmission
§ 4830M gmin-hip:m
49254 rilled lead fivet, 3/8 x 374
4 8UAS) Gauge Whoe! Siseve ang Brackets
5 834A859 Gauge Whoe! Adjusting Shaft ang
i Brackets
i 8 3MBR  ymee
7 4gggH Shaulder Bolt
8 15579 Washer, 13/32 x 1318 x 11°Ga,
2 514p Locknut
10 3136R Needlo Bearing
1 86771 Needle Bearing Shelf
12 43854 Needie Bearing
13 gzpay Hex Nut 1/2-20
14 3472R Input Sheeve
15 4910H Oil Seal
16 30398 Neadle Beariy
17 487 Geer Caso Shield, {1,
18 82455 Geor Case and Bearings,
LH. Hai
19 2601R Gasket
20 4870H Thrust Cap
21 634555 Ty, Shaft and Sprocket
22 49504 Roller Link
23 4948 Connecting Link
24 28008 Roller Chain
. 25 oBBoM Dowel Pin
% 13701 Thrust Bearing Race

REPAIR PARTS:
ROTO-JILLER ATTACHMENT- MOBEL N0, Tr517a8

ENGINE AND TiNgS
ENGINE AND TINES
KEY  pART DESCRIPTION
NO. NO.
1 $68OR Ovcal
2 34578 Lift Handlty - Exteasion
UBoit Plate

82138

9 4gran
10 s20m
11 eemaM
12 eeseM
13 s2a2
4 g4
15 1518
8 5015
17 esman
18 4934
1B issep
20 4ag7y
2 30
2 624A13A
2 seuR
24 sasp
2% a26R
28 49204
27 . 34eR
& 626A401
2 sa2m
31
2 axam

Retuiner Spring
g:m Channel Waldmant
ine Base.
Engine 6 HP. (Order trom your
Tocal Tecumseh Service Deater}
Mutfler &ﬁ-l; i cote
Sauare Key 1/4x 1.1
ine Sheave
Beit T{y‘hm Link
Adier Support Plate and Pivor
“Washer 1532 x 11/16 x 16.Ga,
ERing
E-Ring
s Pulley
Washer 13/32.7/8 x 14 Ga,
Retainer Spring
mmakm Su
ard and Supports
Decat
VaBeit
Caution Decal
Deilied Pan Hd. Rivet 3/8 x 1.- 3¢
iner Sorir
Tae Weldment - 1 H,
0n- 0" Decat

Tine Weldment - R.H,
Tine Shield

x
m
<

ra8tsp8YRRey H

ER ATI'M’:HMENT—MODEL NO. TT5061RO

DESCRIPTION

2nd Reduction Shaft and Gess
1st Reduction Shatt and Geary
Woodruff Key, 3/16 x &/8
Input Shatt and Pinion
Relief Valve
Gear Shift Cover
Gasket
Locknut 5/16-18
Pipe Plug, 1/2 14 MPT,
Geer Casa and Boarings,
R.H, Half
Gear Case Shield, R.H.
Lockwasher,
Hex Nut, 3/8-18
washer, /16
Hex Nut, 5/16-18
Spacer
Washer 11/32x 11/16 x 18 Ga.
Hex Bolt, 3/8-16 x 2-1/4
Hex Hd. Roll Lok Tapping
Screw, 5/16-18 x 1-112
Hex Bolt, 5/16-18 x 34
Hex Bolt, 5/16-28 x 2
Flat Hd. Slotted Roll Lok
Tapping Screw, 5/16-18x1-1/
Hex Bolt, 5/16-18 x 6
Hex Bolt, 5/16-18 x 72

ROTO-TILLER ATTACHMEN‘FMODEL NO. TT5174R

DESCRIPTION

“Cotter Pin5/32 x 1
Lower Hiteh Bar and Bushings
Locknut 1/2 .20 UNF
Lift Link Swivel
Lift Link - LH,

Stop Bracket

Lift Link - A, H,

Sripeo Crown Locknut 3/8 - 16 unc

Chain and Cotter Pin

U-Baiz

“Hex Bolk 1/4 - 20 x 1
+Lockwasher 1/4
+Hex Nut 1/4.- 20 UnG
2Hex Bolt 5/16 - 24 x 3/4
*Lockwasher 5/1
Forged Socket Headless Set Serew
5/16-18 x 3/8
<Hex Bolt 3/8 - 16 x 2 Full Threaq
<Lockwasher 3/
+Hex Nut 3/8'- 16 unc
lox Bolt 3/8-16x 1. 1/2
x Jam Nut 3/8 - 16 UNG
sher 11732 x 11/16 x 16 Ga,
Washor 13/32 x 13/16 x 11 Gy,
“Carriage Bolt Sq. Neck Short Shoulder
12-13x1
2Lockwasher 172
“Hex Nut 17213 UNG
Hex Bolt with Sems Ext. Lackwasher
5/16- 18 UNC x 3/6
Hex M. Cap Serew 5/16.- 18 x 1315
Decal

ecal
Decal - Roto-Tiller
Decal - Roper

Owners Manual ®

*STANDARD HARDWARE-PURCHASE LocaLLy

i
!



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

e

CI)'ck Here to upg
Unlimited Pages a

ROTO-TILLER ATTACHMENT-MODEL NO. TT517AR

TRANSMISSION AND GAUGE WHEELS

ROTO-TILLER ATTACHMENT-MODEL NO, TT517AR

‘TRANSMISSION AND GAUGE WHEELS
'

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO. MO, NO.  NO.
1 634A562  Tonmision 28 634AS8  1st Reduction Shaft and Gears
2 4s3M Retalrer Spring 30 085BM1  Woodruff Key 168 x 5/8
3 4eH Orilied Pan Head Rivet 3/8.x 1- 3/4 31 634A57  Input Shaftand Pinion
4 6MASt  Geuge Whee! Sieevs and Brackets 2 BasEH Relief Valve
6 6MASE0  Gaupe Whesl Adjusting Shatand 1! earzH Gear Shift Cover
Bracket 3 . ;1M sket
L3 3148R 3% 1886H *Locknut 5/18 - 18 UNC
7 asssH Shoulder Bolt 36  4002P  *Pipe Piug 1/2 - 14 NPT,
8 1B5TP  "Waher 13/32x 13/16x 11 Ga. 37 624a87
9 sup *Locknut 38 - 18 UNC Nyiok
10 313R Bearing 38 4878H1  Gear Case Shield RH.
H o eTH Newcie Bearing Shel 30 1004P  *Lockwasher 3/8
12 agoH Nevcs Bearing o  sowp *Hex Nut 3/8 - 16 UNG
H 13 9204H Lock Nut 1/2 - 20 UNF 41 1003P- * Lockwasher 5/1
| " ao3m fnput Sheave 2 sp *Hox Nut 6/16- 18 UNC
: 16 40104 il Seal 437 Spacer
18 %R Nesdie Banring 44 ISP *Washer 11/32x 11/16x 16 Ga.
17 ABT7H1  Gear Cese Shinld LH. 45 3030P  “HexBolt 3/B-16x2-1/4
i 18 Gear Case and Bearings LH. Half 48 B586P Hex Hd. Roll-Lok Thd. Forming
: (inc. Kay No'. 10, 12, 16 & 20) Sorew 5/16-18x 1- 1/2
i 19 200m Gaskat 47 WP “HexBole 516 - 18x3/4
Ead Thrust Cap a3 3015P *Hex Bolt 5/16- 18 x 2
2 B34AS55  Tine Shaft and Sprocket 49 55859 Fiat Hd. Slotted Roll-Lok Thd.
2 Roller Link Forming Screw 6/16 - 18x 1-1/2
sl Connecting Link §0  3018°  *HexBolt6/16-18x6
Ll Roller Crain 51 3008P *Hox Bolt 5/16- 18 x 1/2
2% 370H Thrust Bearing Race
2 Gaskont
28 63AS9  2nd Reduction Shatt and Gears
*STANDARD HARDWARE-PURCHASE LOCALLY
ROTO-TILLER ATTACHMENT-MODEL NO. TT517AR
BOTOTILLER ATTACHMENT: ;ﬁ;ODEL NO. TT517AR TECUMSEH ENGINE-MODEL NO. H60-75451K
ENGINE
ENGINE KEY  PART DESCRIPTION KEY  PART DESCRIPTION
ALL ENGINE ns;% txxgrs BE & o 3 No. No. RO, Mo,
PURCHASED THRO! D SER- i 1 ees
29 192 Complete Engine 39 28423 Body, Breather
VICE PERFORMED BY YOUR LO- | — 33311B  Cylinder Assembly (Incl. Nos. 40 28424  Element, Breather
CAL TECUMSEH DEALER. A 24,5,48 5) 41 28425 Cover, Valve spring
2A 27652 Doweal 42 650152  Screw, Rl slotted hd, Sems,
3 27842 . hd. pipe (oil drain) 832x 38
4 278768 ' 43 650128  Screw, Fil. slotted hd. Sems,
S 32783  Valve, Intake (Standard) (Incl. 10-24x 1/2
No.9 44 82447  Tube, Breather
‘5 32784 Valve, Intake (1/32" oversize) 45 27915 Gasket, Intake
.'No. 9 46 30195A Flange, Carburetor (Incl. Nos.
: &  27878A Valve, Exhawt (Standard) 76 & 80)
{incl. Ko, 9) 47 32446 Grommet, Breather tube
6  27830A Valve, Exhaust (1/32" over- 48 30196  Screw, Fil. hd. mach., P.CR.,
size) (Incl. No, 9) 5/16-18 x 3/4
7 27882 Cap, Upper valve spring 52 82326A Lever, Governor
8 27881 _ Spring, Valve 85 83107  Decal, Control
9 32581  Cap, Lower valve spring 66 31710  Link, Governor leverto-
11 30799 Cragkahalt Ay, Qncl Now. 12 throttle
£13) 57  31726A Bracket Assy., Speed control
12 29783  Pin, Crankshaft gear (Incl. Nos. 58, 59 & 61)
18 21888 Gear, 68 28569  Spring, Compression
14 33312  Piston & Pin Assy. (Standard) 59 29500  Screw, Slotted fil. hd. Sems,
(incl. 2 of No. 16} 832x3/4
14 33313 Piston & Pin Assy. (.010 over 60 34043  Spring, Extension
size) (incl. 2 of No. 16) 61 32410  Knob, Speed control
14 33314 & Pin Assy. (,020 over- €3 30699C Rod ., Govemor (Incl.
size) (fnel. 2 of No. 16) Nos. 73 & 74)
15 83315  Ring Set, Piston (Standard) 64 29536  Batfle, Blower housing
15 33318 Set, Piston (.010 oversize) 65 650561  Screw, Phil. hex hd. Sems,
16 33317  Ring Set, Piston (020 oversize) 1/4-20x 5/8
16 27888 Piston pin retain| 69  29747A Screw, Hex hd. Sems, cap,
17 31380C 2 ing (Incl. 6/16-34 x 3/4
Nos. 18, 19 & 20) 70 32158C Housing, Blower
18 30682  Bolt, Connect 71 650430  Washer, Belleville
19 26078  Washer, Connecting rod 72 8116  Nut,Cranl
20 264 Nut, 73 30700 Yok, Governor
21 383166 Camshaft (Compression Re- 74 650494 Scrow, Bhil. . ha. Sems, 6.40
lease) . x
22 34084 Lifter, Valve 75 31688  Gasket, Carburetor
28 31308B Cover, Cylinder (Incl. Now. 24, L 752 Nut & Lockwasher, 1/4-28
91 & 106) 78 26460  Clamp, Fuel line
24 27 Seal, Oil 79 27275  Clip, Wire
25 31297  Dipstick, Oil (Incl, No. 86) 80 650572  Screw, Phil. flat hd. Sems,
26 *30684 , Cylinder cover 1/4-28x11/8
28 650488  Screw, Hex hd. Sems, 1/4-20x 81  30590A Washer, Flat
% 82 Ring, Retaining
29 28073  Washer, Flat, 5/16” 83  *27272  Gasket, Air cleaner
81 650489  Berew, Hex hd. Sems, 1/4-20x 85 29826 , Hex slotted washer hd.
5/8 mach., 10-32 x 8/4
82 28938 Gasket, Cylinder head 86 *29673  Gasket, Dipstick
83 30938A Head, Cylinder 87 31708  Bracket, Air cl
84 30930A Cover, Cylinder head 88 28820 w, Phil. fil. hd. mach.
85 650897 Screw, Hex hd. cap, 5/16-18 x Sems, 1032 x
1/2 89 31700  Element, Air cleaner
36 650891  Washer, Flat
87 33638  Pug, Spark *Indicates Parts Included in
38 27898  Guket, Valve spring cover Gasket Set, Ref. No. 169,



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
Pnr use period has endidg.

Thank you for usi;
f Com plete PDF Complete. | :

Click Here to upg
Unlimited Pages

ROTO-TILLER ATTACHMENT-MDDEL NO. TT517aR
i TECUMSEH ENGINE—-MODEL ND, H60-75451%

ENGINE
ALL ENGINE PARTS MUST gg
ED THROUGH AND SER. 59 36
;t’::‘:?ﬁmm BY YOUR 10. \ s8 b T 29 ROTOTILLER ATTACHMENT-MODEL No, TTS17AR
L TECUMSEH DEALER. Yok L TECUMSEH ENGINE-MODEL N, HB0.75451K
\\ ENGINE
KEY  papy DESCRiPTION KEY  papt DESCRIPTION
NO, o, NO. No.
231892 Body, At clegner 123 50848 Screw, Hex sioiteq wast
% U868 Bubing Camran 832x3/8
2 soms mﬁ&muumm 124 29716 e T pen b,
9 30963 , 268
a o B B mhhs
101 g 3 51618 , Governor gear
2 Bexhd e, 51615 181 28783 Serow, Hex washer e
102 208 Wester, Py, 526 forming, 1024 x 1,
105 32400y Ttk 8 133 @s0493 e Hex hd. Sems, 14
104 21330 Guukat, Butguge -3/,
13; 3019 Scww, PO, b mach,, P.CR, 142 20214 g Square, 1032
106 g SB18x e s axs;:;.« , Airc
1845 . 56 28488 Wire, Groues
107 3059 Gear Aseribiy, Gomm"fxm. 187 34138 , Instriction
108 ppgy  NOSD 162 918 mu;cks asher, No. § E.T.
o, Ding, Retaini, p, Starter
109 3osgga Governgs 184

8poal, vemor 590417 Screen, Starter
111 50685 Screw, Hex hd, Sems, 1/4-14 x 168 6108894 Magneto (T:::n comp.
w8 magneto is not available o

112 341, Bracke! Fuel tank assembly. The magneto nun
118 5505:: 57:-:;6“?2. bex ha, Bems, :ﬂm:lormup:m
x 61 ly. Order Component
i e Ml e &R D
o Emas i
1 ), mount tarter By i
850128 Bﬂ;:, ;’I‘i slotted hd. Bems, 169 33235 ’G)l-lket Set (llu:l).' ftems Toark
1024 x
~ 121 30622 Extension, mnr-uhundnl
i 122 610118 &"ﬂ. Bpark 'lndil:ﬂet Party Included in
e Gasket Set, Ref. No. 169,
.3

OPTIONAL EQUIPMENT
Spark Arrestor Muffier 391026

ROTO-TILLER ATTACHMENT--MODEL NO. TT517aR

ROTO-TILLER ATTACHMENT—-MDDEL NO. TT5174R TECUMSEH ENGINE-MDDEL NO. HB0-75451K

TECUMSEH ENGINE—-MODEL No. HE0-75451K
CARBURETOR NO. 6310674

JICE PERFORMED By voug Lo- :L‘Iéc:z‘gslgEm;‘o‘sg rmsﬁ
CAL TECUMSEH DEA( gq VICE PERFORMED By voun Lo
CAL TECUMSEH DEALER.
PR}
- 1
- ! g—s

8 oy
2.

DESCRIPTION
Soring and Keeper Assembiy
Houing Ay, Srem?
fope, Starter

Handie Assembly, Starter
Pin, Centering

The complete magneto ig
nOt aveilable ag as

15, 20
Jﬂ 19
H
! (/(
:’
6 ! KEY  pany DESCRIPTION KEY  panr DESCAIPTION
H 5 \u NO.  No, NO.  No,
9 H 6310674 Carburetor 18 ,831023  Fiont, Carturetor
we / 1 ‘31g3 Shalt & Lever Ausy., Throtte 15 631024  Shaty Froer
B 2 g30731 Spring, Throttle return 16 631857  Bow ey ;
% 14 3 83036 shuuts oot 18 630739 Wame,
5§ 850508  Borew, 440y 5r3g 21 2710 Gusker, Bowl-to-body
5 630768 Spring, Idle reulating screw 22 31839 Adiustmont St Assy., Main
8 650417 v, Tdle regulating {Inl. Nos. 19, 21,235’ 30y
Nz 7 31838 Shang Assy., Choke 23 *630740 justment screw
2 i
34 raRT DESCRIPTION K5 rast DESCRIFTION " i Putses, Choke 2 sgaio08 helei )
" - 3 . 02631027 Py g 28 631803 1 inlet
] e freiid B g ot Sondense Fasaning 12 %631021 Inlel Needr, Stk Clip Ay, 30 §31802 ring, Main adjustment sopew
i x5 2008 Breaker Box Dust Cover 1§ P giowdd linc. No. 14) {Inel. No. 13) 3 630735 Spring Choxe stop
4 ?&0 Cover, gxk-é:oxum ;lg gggs;A g;yﬂq,lmiﬁml.na 13 31022 Clip, Inlet needie 32 31840 n:p-ixxu(lnd,ium-muked';
Gasket, 4
HE Cam, Graacyy 0" 18 3058 Soreand Piats Group | £
7 g?WA Breakar iy 7 305618 Stator Assemby (Inc. No's. 2,3,4,8 it
8 Soass Washer, Terming) Bru 16, 18, 198 20]
H 2;?;"18 Muum-;;.. N— 18 se ﬁlx,&m};ﬁnr 2
Scrvw and Wash, . Breaker 29529 i
AR B 2 35 Cip, o Loy 14

V


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

£ o

Cllck Here to upg
Unlimited Page.

ete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

OPER TRACTOR SEEDER
ROPE S

CUTAWAY OF
SEED HOPPER
FIGURES 3 AND 3A

o
ROPER TRACTOR SEEDER PARTS LIST

Nus.|  Part

No. No. Pzt Neme

Nus,{  Part =
N oy PartName =

1 | #17034R | Chassis Assembiy
2 | 9171123 [Concave Rear Wheel

3 | 917093 {Rear Scraper Bracket
4 | 7117 | Concave Wheel Scraper
5 | #171828 |idier Lever Assembly
6 | #10000 |5/16 - 18 Wing Nut

7 | #17081 {3ler Sprocket 6T

8 | #17019 [large Double Sprocket
127-18T

9 | #1000t |Sprocket Chain #25
Link Belt 45 Links

10 | MN7046 {Rear Axte

11 | #17045 |Rear Wheel Bushings
12 | #7018 |5caall Double Sprocket
&T-12T

13 | #17055 |Hopper Shaft

14 | M7092 |Hopper Sleeve
Assembly

15 | #17062 |Flow Control Dise

Spring

16 | #17058 |Bopper Flow Disc
Washer
17 | #17061 {Flow Control Disc
18 | #1702 | Brush Assembly
19 | #17063 | Driving Disc Spring
20 [ #7064 | Driving Disc Assembly
21 [#17020A12}1/8 Diam. Pocket
{12 Pocket Seed Disc)
#17020812] 3/16 Diam. Pocket
{12 Pocket Seed Disc)
#17020C12] 1/4 Diarn. Pocket
{12 Pocket Seed Disc}
#17020D12{ 5/16 Diam. Pocket

{12 Pocket Seed Disc)
3/8 Diam. Pocket

{32 Pocket Seed Disc)
#17020F12] /2 Diam. Pocket
{12 Pocket Seed Disc)
#17020G12{ 9/16 Diam. Pocket
{12 Pocket Sced Disc)

#17020E 2 | 3/8 Diam. Pocket

(2 Pocket Seed Disc) {
#17020F 2 | 1/2 Diam, Pocket

(2 Pocket Seed Disc)
#17020G 2 | 9/16 Diam, Pocket

{2 Pocket Seed Disc)

#170207 2 | 3/4 Diam. Pocket

(2 Pocket Seed Disc)

22 {17097 | Hopper Caver

23 | 117094 5/16 = 18 Wing Nut

24 | 17060 | Hopper Welded
Assembly

25 | 118093 | Hopper Shoe

26 {#18090 | L. H. Coverer Blade

27 [#18089 | R. H, Coverer Blade

28 | 18091 Coverer Bracket

Assembly
29 | N7303A | L.H. Adapter Plate
30 [ #17302A | R.H. Adapter Plate
31 | 17024 | Marker Collar

32 [ 117025R | Marker Rod

33 | $17078H | Marker

34 [M7310 | Marker Mg, Bracket
Assembly

35 | 017311 [ Marker Ext. Rod

36 {17312 | Marker Ext. Clamp
Assembly

37 |#17313 | Complete Marker
Assembly

MASTERS MFG. & EQUIP. COMPANY
Ryder
ﬁ?&:l’%ie"d. Ilinois 62056

Ovdar gaiks Q\\ms\\ve“
\wkel sbave, "

NOTE: The Seed Diss {Tow Pocker), £:2, F-2, and J-2, are nct fumished 28 standard squipment. These

8010
F8003 \FBOD‘I

8016 8020

F8001-~

F8008 FB025- PHOTO A

B posnimehl

FERTILIZER PARTS LIST

Part No.
Number Required Part Name
F8001 1 Fertilizer Body only,
including Feed Adjustment
Gauge
F8003 2 Agitators
8005 1 Fertilizer Shaft
FB8006 1 Fertilizer Sprocket 6T 7/16 Bore
F8007 1 Fertili
w/bolts, washers, and nuts
8010 1 Feed Adjustment gauge
F8013 1 Mounting Bracket
8015 2 Feed Tubes
8016 2 U Bolts w/nuts
F8018 2 Opener Assemblies
8020 2 U Bolts w/nuts
F8o021 1 Std. #25 Link Belt Chain 38 Links |
F8025 1 Axle Sprocket 6T



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

H
g I
¥ o 3 e 4
iy §i1 . 8 4
58 £r528 3 2 mmnwumwmw 33
$8 Sefsg J L Sl et 3
& 5t egvaas GadsTooaTy @k 28 “MO[dNOUS-1020p 10 meu
2 Gmutum...z SN £8% of e sund 1o Boq u pacdi ueyy o saiodtpu o
E 8 SExipsed 6358 wmnmx:mm 2u
s 52 mummmmmuanmmm¢nm"nmmu“ i
§gizridsf2cic Nmahmsst 25 o
3 mmmmmw m.nwxmmmn.nmn:x:.a 38 2 1900y siaumg Hogee 4
a8 E83%:2 .L.mWme..Tumm..wﬁmmmmww 62 5 L 9L -g/¢ vpog vy dezoe r
_ FiEsa] FEFEEEZEES | 5 e
= " = ALX 9t ~B/E 4jog xopy 4 dgLe H
= 5 S LGIECE ]
g & wmnnmm,p»w»»ummmpmwwu_w»y»w»m s a i S o F ©or gy o
SiSsBEas 38 § X P
E 2 §REE:: “mmmmﬁmzmﬁ:mmmmmumm e KiK. werglad (o0 %
g o At feeaxen G 8 Josimers Tl B
! g 8 o Oi s ey D o s wym g
. @ FH] xmnm;unumm«unua«f.::::ET : = Xx0C, mwiag I asuli), b 3
) g 8 N 9L~ /6 son ya07 wmor dzss gy 12857 A3 aned o
: < O Y TR/ R 4 8
i | _H a Soiyang o uwm_m _Nw “__
-] 2 99N X 19/68 x 2151 seysog Jis H
3 Fy g ¥ e E i
o 3% & e ; ] COMxUs X/ ien Gl & )
w > ] w i 3 x 3 s 0Z = % 49N xopy des g a
8 2 iz § g g E % #iisomraon dzoal  op it
8 S3E,57 % & vm H * 3 2 orolond mien G H sy, o
vog d Bl i 1h:: £ R i
h g Mmmm.mwm.mww...,&_m wummmw T § e T e T
H g u...mwmmw. JEEGE Ss & % & +p3 epojg a8l g
i §3583 i 4 of eempodpey gt 2
! § wmmm%mm mmwmmmm H wmm.ﬂmwmmmwm i wpeipoy  olE  §
| 8 3335 3323558543 2858 s S ] o ey e
. pm HES,
A < s e LY ey s £ VExe/ udmieys  GH
288s _e - i3
Txaoa2SH X 2IExScax “ ON ON  ON
. H &3 §35:5: g2 28 Noudmdsza 0N 90 NoudsIE  Lupy 9N
2 B8ILEES SRR R H &

e A i i
0

\.w o)
7 e
22 e i

()

lile}

10

8e©
v@mv@ 20 -n@«nvv% »© wQ %8 8@
P s

ey OPED 66D 4o

"0 x@ o8 v0 0@ *@no &@

10 i we "Suve 668 6D KD pp g,

RNy

bla 1

AT1vnql, NI .m_ * % 8 ¥
enan g ‘ATWnaialg
a3agyo IV _isam 3J¥YARQAYN 30 Wall Hoyy S¥Y3d u I3 £
P v = iy B30%0 39 15w 3uvaayyy 4o W3U HOVS ‘Syy3g
ey muw._»ﬁw_nnxuﬁﬂm_ﬁanﬁﬁnﬂ ol 2 N NCAIT TYOIINIOT 3 Sy ONIKYYG NIvW 3y
. g = 1YL s31vaiaNg FUYAGUYH 3L A0y BILLFY 3Hy e NI NOILY207 IHL N azsn 3¥Y 11 o139 ANY GNY w3y
D S Y 3 gk AYHL SILYOIGNI SuvAGYR Bi) Saed
Qg O S ) 52 gD
w9 W < 25 w2
N (= = m%
Q Q w m 8=
W 0O < Q
w: ) S )
3 Q%
S8«
SRS
S8 S - »
S X< 2 s
X N ~ o
] 2 a
S r -
&
..m. . , s [
H . Q
”. L {41609 0N 1300m-30v18 w3z0q o J
- ' .

L

PDE

¥ Complete

D 4
QLo
s o
8
@3
< E
Q —=
e
G S


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

P Your complimentary
- use period has ended.
B 3 CO m p ete Thank you for using

== PDF Complete.
Click Here to up
Unlimited Pages al

repair parts SNOW THROWER-MODEL NUWBER TT6231R0

SNOW THROWER--MODEL NUMBER TT6231R0
KEY ol

KEY PART DESCRIPTION DESCRIPTH
NO. NO. NO. IPTIoN
s34 ontrol Knob 9 636A199 croper and Reinforcement
319 lutch Rod 0 B4IH sFtln'; Wu"hdﬂﬁ e '
626A313 ysh Rod Assembly R.H. 1 826A299  Skid R.H, )
49am Retaines Spring 2 53241 Impelier Shaft
piilld Cotter Pin 3/16x1 3 7836M Roll Pin 3 16x1-18
1009 ower Link Pin ] 937R n Guors
626A314 'ush Rod Assembly L. H. 5 Spracket 15 Tooth
3 P Hex Jan Not 3/8-16 6 2274k Choin Guerd Bracket
9 4 ms oiler Choin 7 S2AI0  Geor Case Assembly
0 7R Chute Control Rod OH1  Pulley,
1 Roller L 9 - Plate
a8 0 ol
1522p 1 8119M ng
4621 mi 2 4692H  Gasker
178 Deflector Hood 4441 Pinion Shoht
16P Canlage Bolt 5/16-18x% 34 Woodrefl Key 18x1.2
A814R Compression Washer 6266H Theyst Washor
A ndle Nt &OH  Pinion
1781R Chote Contral Rod Brackey 1754 Roll Pin 3/16x%
iox Nut 5/16-18 5855H Reliet Volve
jabolt B118M Boaring
20 otter Pin 1/8x% 18 Pipe Plug'sN.P. T,
2728 Control Trunion 626AB7  Gear Case ond Bearings
R Honger Brocket L. H. 92 5325H2 Geor Shalt
15139 Yasher 13/32x 13/16 16 Gao 965aH1  Woodrull Key 3 1655 8
3800 Levar Plunger 448K
153901 Spring 626A85 se Cover
628A393  Pivot Frome Weldnent w/Bes
43384 ever ClipLowsr 1459 Washer 17:32x1x16 Gos
183%R "Balt (Soow throwerdrive) o7 1605 Gripco Nut 'e20
- 626A124A  Pulley Guord Weldment 98 545P Gripco Nut 3/8:16
. AT Eming Pulle w/Ser Scrafor I 280M1 shing
_ BR.P. Tractor 10 sup Nylock Not 3.8:16
"2 626A312 * Engine Pulley w/Ser Screws for 101 002 Lockwasher 's
0H. . Trocror 102 03P Hox Not 4
2 626A142A  Belt Reminer ond Bracker 103 T3P Wosher 13/32x7,8x14 Go.
3 IR Hanger Bracket R.He 104 16854 Gripco Nut 5/16.18
5 4705 Spring 105 1000 Lockwosher$/16
S39H Swing Bor 106 2409R r Stop.
7 703 Link 107 1004F  Lackwosher 3/8
S28A%6A  Hanger Waldment 108 0P Nor 3/8
9 2525R Deflector Clip A 3004P Hex Bolt '4-20:
il 6264305 ! B 3025 Hox Bolt 3/8.16x1's
Ll 17898 ruard c 3027P Hex Bolt 3/8-16x1-1/2
4 B26A: form Shaft Assembly D 3027P Hex Bolt 3/8-16x1:1/2
a3 15077 sher /165 %x16 Go. E 012P  Slomed Oan Hd. Moch. Screw
“ 58508 fondle Link ockwosher 5/16-18x 1-1/.
a5 15087 fashor 9/32x 1:1/8x7 Ga. € 2031P Bolt 3/B.16x2-1,
3 SUATIA oggle Laver Assembly (] 3064P Hd, 1e-20x
a7 74384 illed R, H. Rivet H 2116P
i6x4-1, J 3N4P
@ £UAIS2 olley Guard and Strop K 6P
49 5B87H faming Label L 3ome
50 A4832H Gripco Nut No. 10-24 M 3012P
51 §34A1: ‘rame-Lower N 3012P
2 7ESIH iner 0 4P Corrioge Bolt 3/16-18x1/2
54 A70M ey P 14P Corriage Bolt 5/16-18x1/2
35 626488 laler Arm ond Bushing Q 6033 Sloted Pan Hd. Mach, Screw
5% TAaH1 Orilled R.H. Rivet ock x
6x R 45S1P Set Screw Hox Socker Hdlexs
5 SB60H1  Idine Spring » 5/1624x3/8
58 7850H or L 4507P Set Screw Hex Socket Hdless
5 74808 120
& 785241 5 2P Slotied Pon Hd. Mach. Serew
& 1537P 1428
62 2 u 184 Wrench, Allen Set Screw
63 6264306 Ho 3/16 Hex
84 626A298 Ski w TaM Cowling Pivot Bolt
65 1570P Wa: X 16P Carrioge Bolt 5/16-18x %
66 45961 Bearing Y, 45259 Set Scrow Hex Socket Hdless
56A 626A34  Beoringand Bus 116x
o7 626AH7  Impeller w. Bes z 2N37P Hex Bolt 3/B-16x 14 H. T.
68 A701H Chain Block - 38920 Owners Manua!
* items Not Included With Snow Thrower
.
re p ailr PG rts SNOW THROWER--MODEL. NO. TT6431R0
. SNOW THROWER-MODEL NO. TT6431RO XY PART DESCRIPTION KEY PART DESCRIPTION
o
1 3 Control Knob 54 269 Bearing
2 08P Hex Jam Nut 38-16 5 §34A243  Bearing & Bushing
3 3R Roller Chain 634A441  Impeller with Bearings
4 Ghote Control Rod 7H Fiber Washer
5 s0ep Hex Not 5 A247  Seroper and Reinforcement
6 por] Eye Bolt 6264299 Skid R,
7 2761 nnecting Link 63444
8 Faltl Rotlor Lirk 9368
[ } Varning Label 3R
9 15220 Washer % x 1% x 14 Ga. 78
0 1783R Deflector Hood 4 937R Guare
1 %P Corriage Boit 516-18 x 34 84324 impeller Shaft
2 46184 Compression Hasher Madel Number Plate
3 §6ABI Hondle Mot ; 20 Ol Sel
A Chute Rod Sigport Weldmant M aring
5 220 ooty i 4692 skot
15450 Wosher 17/32 x | x 16 Ga. 6%TH Pinion Shaft
634AL48  Swing Frame-Uppor S863H Woodruff Key 18 x 12
7890H Push $troy 6268H Thrust Washer
494DM i ring 7H inion
36341 Cock Link 34 1754 Rall Pin 316 x 34
85681 justing Pin 5355H Rofief Valve
1513P Washer 13/32 x 1316 x 16 Ga., 81iaM Bearing
BT Chuto Contro! Trunion 1P Pipe Plug 1 N.P.
94 Lever Plunger 634A245 or Case ond Bearing
183901 Spring 8433H ar Shoft
G34ARI2A  Pivor Frome & Channel 9BSMI  Woodruff Key 3116 x 58
Weldment 4648H1 v
a3 Lever Clip-Lower 634A39  Geor Cose Cover &
V6P Washer 952 x 56 x 16 Go. Boctirgs
7363 Clutch Rod 9 16054 Gripeo Nut 4-20
20108 Rod Bracker 9 345P Gripco Nut 316
27088 Clutch Lever Lock 95 260M1 ushing
T8asR Vebelt (Snow Throwsr % 1002P Lockwosher %
ive) 97 03P Hex Nut 1
Ed 691H1  Chonnel Lock Link 8 s14p Nylock Nut 38-16
s L 15%P Washer 13/32 x 748 x 14 Ga..
34 §34AL ianger Weldment 00 16850 Gripeo Nut 516-18
705 Lift Link 101 1003 Lockwasher 516
4708 ing 102 2405R Laver Stop
634A150  Swing Frame-Lowsr 103 1004P ockwasher 38
2558 Deflector Cli 104 1P Hex Nur 38:16
hote Asseribly A 3003P Hex Bolt %20
17898 ard B 3025P Hex Bolt 348-16 x 1%
628 Skid L.H, c 2025P Hex Bolt 3816 x 11
§26A72 ing Assembly [ 30259 1t 3816 % 11
626A304 Shatt Angambh € 0230 Bolr /816 % 114
1598 " Washor 316 % /4 2 96 Go. H 314P  Hox Bolt 420 x
B350 ink J 3116P Hex Bolt .20 x 78
15082 Washer 932 x 1-1/8 x 316 K Flat Hd. Machine Scrow
E3UAMIA  Toggle Lever Assemb) x %
TABH Drlfed Biver 56 4 I 2031P Hox Bolt 38-16 x 2%
6MAVS}  Pulley Guard ond Strap " as29P Hex Socket Hdless Set Scrow
A S367H Worning Lable 2 20 x P.
Geipca Not #10-24 N 4P Hox Socket Haless Set Scrow
cor 24 x 5
7854 Belt Retainer (] 109 Carrioge Bolt 51618 x % |
Idier Pulley P 3 Bolt 51620 x 4
£26A84 idler Arm and Bushing Q up ge Bolt §16-18 x i
744541 Drilled Rivet 56 x 4 R 0P s 516-18 x |
SB60H1  ldier Spri s 30120 Hex Bolt 516.18 x 1%
74404 U-bolt T 30120 4 51618 x 1%
69 Pulle . U 6033P Slotted Pan Hd, Mach, Seraw
78521 Balt Guide - Wockwosher 1:20 x |
159P Wosher 1132 x 1116.x 16 Gos v P Slotied Pan Hd. Mach. Scraw
Sase Warning Label %28 x 38
a0H Ghoin Block I3 74 Cowling Pivot Bolt
1570P Washer 21/32 x 218 x 16 Ga. X e Carricge Bolt 5/16-18 x %
{02 cequired) ¥ FIEYd Hex Bolt 38-16 x 1% H.T.
z 7 Hox Bolt 3/8-16 x 1%

Instruction and Ports Book



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

% Complete

Click Here to upg
Unlimited Pages

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

REPAIR PARTS LAWN VAC Model Number 758.264180

Blower Cane
5/16 — 18 x 1% Thumb Screw
Blowar Blad

KeY PART NUMBER DESCRIPTION
NO, 258264180

1 Hom Clamp 6"

2 Flex How 40° Long

3 efiector Plate

4 % = 20 x % Carriage Bolt
5 3/8" Wing Nut

8 /8" Med. Lockwasher
7 3/8 Med. Pain Washes
8 Mower Deck Boot

3 Decal, Caution

10 %" Med. Lockwasher
" % — 20 Hex Nut
2 Boot Clamp Plate
3 /8 - 16 x 1 Carrisge Bolt
" Flex Hos 32* Long
15 Hose Clamp 7
18
”
18
19

o
% =13 x 1% Hex Bolt

2 % = 13 Hex Nut
2 ™ Internal Tooth Lockwasher
z Canvas Bag
2 o Canvas Bag Caver
2 5 Pull Cord Fastener

1 24 x 24 x 48 Plastic Bag
2 STDe23.07 5/16 - 24 x 7/8 Hex Bolt
2 STD 551231 5/16 Internal Tooth Lackwasher
27 & 1, Mode! No.
» 19 Blower Housing
» 3 HP Briggs & Stratton

Engine Model 80232
Type 0675 - 01

30 STD 253115 5/16 — 18 x 1% Hex Bolt
31 STD 551131 5/16 Med. Lockwasher
2 570 541031 5/16 18 Hex Nut
3] 23722 3/8 — 16 x 2% Hex Bolt
28 $TD 541037 3/ - 16 Hex Nut
3 8-1-10 Tray and Mount Assembly
3 8-19-24 Bag Support Ring
E $TD 525010 %= 13x 1 Hex Bolt
8 STD 551150 % — Med. Lockwasher
EY 8-11-18 Engine Support and Upright
40 10189 - 874 Owners Manual (Not llkustrated)

ORDER ALL REPLACEMENT PARTS FOR MODEL TT6951R FROM:

PE.CD
2907 SWEETEN CREEK ROAD
ASHVILLE, N. C. 28803

REPAIR PARTS

ELECTRIC 3-POINT HITCH-MODEL NO. TAIS7AR

i KEY  PART
i NO.  NO.
{
| 1 asy
n 1A 504
- 2 s
\ 2A 231
by ! 3 e
/o 4 ewm
) 5 esesn
: -8 4R
7 2w
& siA
9 89B4R
0 e
1 A
12 73R
5667

DESCRIPTION

oy Set
Switch, Aux. Ky (tne. Key No. 1}
Hex Nut /8 - 32

it
Insulated Clip
Tie
Insulated Ciip
it Swit
Washer 15/32x 11/16 x 16 Ga,

Up Down Plate
Int. Tooth Lockmasher
Hex Nut 15/32. 32

SPECIAL APPLICATION LIFT LINK KIT-TA1B7AR
THIS KIT MUST BE USED TO ADAPT YOUR ELECTRIC 3POINT HITCH WHEN USED WITH A ROTO-TILLER ATTACH-
1 MENT AND IS AVAILABLE THROUGH YOUR NEAREST ROPER DEALER.

18

POWER ASSIST LIFT-MODEL NUMBER TA157AR

CHASSIS GROUND

3
.
L
1 -
7
.
KEY . PART 'DESCRIPTION.
NO.  NO.
] 34108 Couer Tisbe and 0" Ring Assembly
2 Assambly
3 EI3A113  Motorand Pinion Asembly
4 3A1 Housing
5 B73A114 Gaar, Intermediate We suggest you take your Electric Act
] 13A11: Rear Housing Authorized Roper Servics Dealer should
7 GO Gl Ammmbly arise,
I3A1 £
—  6I3A15  SetofSawws deschNo.10-24x
5/8 Torx Pan Hd. Self Tapping Screws
‘and 1 each No. B - 32 x 1 Phillips Ad.
B4 Self Tooping
- e1ans "0 Ring for Cover Tubs


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

* Complete

Click Here to upgi
Unlimited Pages a

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

POWER ASSIST LIFT-MODEL NUMBER TA157AR

POWER ASSIST LIFT-MODEL NUMBER TA157AR =

KEY  PART DESCRIFTION
NO.  NO.
1 6733 Autaching Plate Weldment
2 e7R Spacer
3 R Link Pin - Lower
4 B/IP Cotter Pin 316 x 1
5 R Lower Hitch Bar Bracket
8 BIR Hitch Bar Pin
7 - 4BMOM Ratainer Spring
8 67am Lower Hitch Bar
9 Ciovis - R.H. Thread
0 25100 Cour Pin 6132 |
1 BSSIR Lift Link Upper -
2 BI59R Lockaut, Lift Lu\k Sn.
3 6788 |
4 1525H Lmk Piisomans Sews
5 S710M
6 B962R .‘h me Lower - R.H.
7 BS@IA
8 8988R
9 B4OH Clevis Pin
0 8936H Clevis - LH, Thread
8, BMZ Adustiog Sciewand indis

8974 Adusting Srew
89538

Lift Link
Rt S
788 Actuator in - Lowse
6735 ic Actua
Actuator Adapter Weldment
Acsaner iz Uios
f61IR
91418 Rt hams Busing
1 04M4p  “HexBolt1/2- Jtane
2 1000P  “Lockwasher 1/2 Hea
33 e Hex Bt /16 - 1451+ 14
4 1001P  “Lockwasher 7/16 Heavy
35 5009 Hox Nt 7116 - 18 UNG. .
3% 161eR Washer 15/32x 1 x 12 G4
37 orige Bol, Sa.Neck 3/3- 16 x
B 0o lakeaberan
E . Hox Nk 378 16 UNG

8996R vers Manual
“*STANDARD HARDWARE-PURCHASE LOCALLY

Sn @M@“E
B> @ o=

B=B»

BZBomuon aruna

=3

repair Pams  ;oce poiNt HITCH-ODEL NUNBER TAINIRO

DESCRIPTION

DESCRIPTION 5 Model Number Plate

Cotter Pin 532 x 1 634205 Hitch Mount Assembly with Lever
L-ﬁ Lu.l: Upper - R.H.

Spring
‘hl'nbvdllc Spnng ond Reil Pin
'(I‘l:f. Key No's. 3 ond 5

ink, Lower « R. H.
u.-n, Ring deoﬂ-v

Clevis Pin

Bolt,

1002P Lockw 1:7“)"“5':1
usting Screw

i é’l‘:" R.H, Thread

6798H Scatcheal

Cnnl Pia 3/10 =1
le Pin, Lower
Bor ond Bulllu\glM Lower

j HRRENNEREES &
b4

"’"l‘.“;d.’%‘ a“ * 224M Drive Stud
Yorie e - (For Modsl Number Plate)
: == B9 Owners Monuol

MANUAL 3-POINT HITCH-MODEL NUMBER TA207AR

= /p

S

Walh
o<

] Q0>
8y
@0 o o
28 Q

uonaune B3

IBFRAIB=Be

0

818 17
N KEY  PART DESCRIPTION
DESCRIPTIO! (B B
Attaching Piate ift Lever 18 8936H Cles L.H Thread
Retainer in'w 2 19 8940H
ransport Pin 20 673A42 M)usllmi Screw and Handle .
Spacar 21 e7%8H Scotehea
Lok Pin g g;g; Adluﬂug Screw Lonkmn
Cotter Pm 316x1
Lower Hi 24 8956R ar
2 8954R Lie Link - L.u.
% 9773k o fira
27 304ep 'nnaaum -1
28 1000P  “Lockwashar 1/2 Heavy
2 3036P Hex Bon 3116 - 14X - 1/4
20 1001P 'Mwnh 7(18“.
3 500!;

B9O7R mers Mot
°*STANDARD HARDWARE-PURCHASE LOCAL


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

* C

PDE

omplete

CI)'ck Here to upg
Unlimited Pages a

Your complimentary
use period has ended.
Thank you for using

PDF Complete.

()]

)

ORGAINC SHREDDER MODEL NO. H30031RO

ORGANIC SHREDDER MODEL NO. H30031RO

§

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
M. NO. No.  NO.
1 3007 Scotcheal (caution) 4 1376R Mandrel
2 3308R 01 a7 4919H Woodruff Key 5
3 2980R Rubbar Deflector HT.
: 65863 Hopper ® 201R Seal Protector
5 U9TR Handle Support 3 20828 Braker Angle
& LamR Handle 0 IR Scotcheal (caut
7 125R Grommat 5 3513R Deflector
8 2571R Insulated Clip 2 USOR Scotcheal (cout
9 LAVIS4079K Engine 3% H.P. Tecumseh 2 1557P
0 oy Cover 5 1417R
1 3505R Lower Handle Spring 55 38168
2 B/IR Hoavy Brecker % 3439k
3 3500R Haok Bolt E4 1605
4 3519R Long Wrapper El 1505P
1402R Breaker 5 500P
241R Drive Washer & 1003P Lockwasher 5.1
29428 Rubber Washer 6 504P Hax Not 516.1¢
l42r Compreasion Wosher & 1505p ¥
14828 Not Lock Plate & S9an wt 34-16
1380R A 3253P . Phillip
14048 Mondrel Washer E
1004P Lockwasher B 3275P
P Hox Bolt 3824 x
. c 253
P Hex Not 38-16
3000 Vrol Baciar” P i
ool Bracke
TERCED 87 A SERVICE. o 15139 Washer 13/32x 131616 Ga. E 3021p
TECHRICIAN  ONLY 44 L Bt £ Pize
: 3031P Hex Bolt 38.46 x 2% h 19
2613R Tire and Wheel i 253P
3R Safoty Switch Bracket
2520 Safety Swit I3 P
A 8 Model Plare L 1P
IR eal I 20
63BAdS Clomp Fasteners & Base N 16
35074 Ground Pad 0 x21P
3503R Shorting Wire P 3023
D57 e=== 3506R Pivor Shatt Support Q 3010P Hex Bolt 516-11
=83 3502R rommet R 3242P Truss Slotted Ho
= 658Ad7 Pivot Shaft Weldment Screw 36-16 x )
57 3508R Air Stripper 3529R Owners Manual
35208 Wiopoer
£ 38A29 Blade Welament
g 4 1521R Weor Washer -
=60
aDél
——2g b0 e —0 ===26
T4 WD8T TD28 28 0 é: TD2%
am2s
.
repair parts ORGANIC SHREDDER--HODEL NO. H§003IRO
! A 2 ORGANIC SHREDDER--HODEL NO. H60031RO
A
KEY PART DESCRIPTION KEY PART DESCRIPTION
NG. NO. NO. No.
) 340R Scoteheal {caution) 4 3771
2 33088 uord 47 4919H
3 2980R Rubber Deflector @ 12R
1 638A54 o 4 2052R
5 3497R 50 3437R
6 3514R 51 3513R
o 3425R Grommet 52 3450R
8 2R Insulareg Cli Ed 15579
9 Y60-70252H  Engine (6 H.lg. Tecumsoh) 54 1417R
10 352R Cover 55 35168
n 3505R Lower Hondle Spring 56 3439R
2 35128 Heavy Breaker 5 1603H
3 3500R Hook Bolt 58 S05P
4 35198 ang Wrapper 5 3p
1402R reaker 60 1003P
241R rive Washer 81 4P
29420 ubber Washer 62 1537P
1423R Compression Wosher & 15059
1482R lut Lock Plate 64 5394H
13808 ot A 3253P
1404R Mandrel Washer
1004P ockwashes 8 3275p
4 32uP lox Bolt 3/8-24 x
B @ 32539
s01P ex Nt 38-16
1004P Lockwasher 3.8 ] 252P
3498R Wheel Bracker
1513 Washer 13/32x 131616 Ga. € 2021p
R eet Bushin, F 12P
g sl s Ee
ire and Whee
THESE ITEMS TO BE 4R Sofety Switch Bracket J 3253P
PLACED BY A SERVICE 2570 afoty Switch
TECHNICIAN  ONLY. K S0P
1415 L 19P
658A46 M 20P
3%07R N 1P
A B ¢ D 3 3503 0 3021P
3506R ivot Shaft Support 3 3P
? ‘E 3502R Grommet Q 3010P
EBAG  Pivot Shaft Weldment R 3242
3508R Air Stripper
a5y =63 -5 26 4 295?:5!3 gl;un V‘;u or 3530R Owners Manuol
o, PRty A=) la iment
= ©F 523 aD2s 4 1521R  Weor Washer
ao2s
F [ H 3 K
an
—_—126
b0 =4 e
—2f
——60 o
ey = w25 mse
é EN ? : ?
=28 8028 T
Dée4 WD 0025 ) S @D 61



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ORGANIC SHREDDER~-MODEL 0. H6D042RO

repair paris
1

ORGANIC SHREDDER—-HODEL NO. H§0042R0 ‘
f
KEY  PART  DESCRIPTION KEY  PART  DESCRIPTION
N.  NO. No.  NO.
MR Scotches! i 6584 Blade Weldment
X MR il TSR Wear Washer
33008 1377R rel
< TR Rubber Defiecr S w..a..,n x., S BH.T.
4 PR Scotchea! {Covtion) 71
4 3R ol (lome Platw) 5 58A0
TR Holddown Kosh 3506R
A 1P osher 19320131611 Ga. 3 507R
o, LR Scorcheal (Coution) =
g 3678 Hoodle 3 TAR  Boeel (Powet Panding)
3SR Hoedle 2, sangs  Clomp Fostomra & Bate
\ V6070252 Engine (6, H.P. Tecumueh) 3, 3507R Ground
L SR Wheel Bracke L 1603  Lock
5 1R Tire ond Wwel 4 W e
3 i Lockwasher 3/8 b Hox Nut 51618
3 0P Hox Nur 3/8-16 A B BT 616 G
. SR Cover X S944  Lockmt Y816
3 IR lierd Clip 3 0P Lockuusher
3 R . 1 3P Hox Nut 120
2 2528 &M‘rﬂnh Ao TP Pan M Pillpsoch. Srew
e Y a:_smuw-u:—. s ;?;n;d. Phillips Mochs Scrow
.
su:‘!b l‘v" A &ISW . gigs m‘ (Gootimn) c. 3253P 7&";0 Hd. Phillips Mach. Screw
TeCKHAC) ]/31 A IR Seal Protector o 3259P  Hox Bolt 3/B-16x 14 Full
8 SR Brevker Angle read
3 BIR  Heow E 2021P  Hex Bolt 3/B-16
& 3 3R Lower Handle Spring 3 20122 Hox Bolt M1618x 1%
A 8 c i 3500R Hock Boit 0107 Hex Bolt 5/16-
T 3R Long Wrepper H. i Carriage Bol
B IR Bresker 3259 Fon A, Phi
@54 == b t:i;‘:ihwyﬁ"m"'n K 1P B s
o 3 ox
=y - 29 — 16 . 130% d G 6P Gamisge Boh mua;x
=5 © s PV . o & oo Besher 4 e :“ Belr :/a-l x
&P Eﬂ aion 3
w7 3 HOR  Rubber Vasher o R Teerd Slon‘n: Nach, Scren
F G H 3 K 0. B4R Drive Washer P x%
o [ 198 Coriage Bolt ¥/B-16x%
A i S2IR Owners Manusi
===23 -
55 camm23 =
.—55 =3 m 58 o 60
P
.—55—\¢§ == =1t
TD 36 TD17 o 13 TPV &1 ¥
PARTS LIST
PARTS LIST BAGGING ATTACHHENT HODEL NUMBER HAOZ31R

BAGGING ATTACHMENT--MODEL NO. HAD232R0

KEY  PART DESCRIPTION
NO.  NO. .
ASS Support Rear And Hook Tape
2 g N ‘Support Base And Hook Tape
4251R Spring.
: 653A57 an:wm Front And Hook Tase
6 4256R Bag Fr
8 .mum vt Five Plastic Bogs
7 4258R Net
8 3P *Hex Bolt 1/4 - 20x 172
9 1002P . 178
10 503° “Hex Nut 1/4 - 20 URC
- 5448R anual

+STANDARD HARDWARE-PURCHASE LOCALLY

+PURGHASE ADDITIONAL PLASTIC BAGS FROM YOUR LOCAL BOPER DEALER

21

6
é
@8
&9
KEY PART DESCRIPTION
0. NO.
1 638A57 et Sgport Rear &
2 658A58 HorSoprot Bose &
Hook Tape
3 asr Spring
4 658A59 ‘fpor' Front &
R Boo
i = Patkage of Five
Plasic Bage
H lozp Lockwosher 4*
ackwasher
H Hon Nut 1620
A E) e Bolt %20 x ¥
= QiR lumunvm Sheet &
Parts.

PURCHASE ADDITIONAL PLASTIC BAGS FROM YOUR DEALER.



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

* Complete

Click Here to up

Unlimited Pages ai

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

REPAIR PARTS

AOPER 2 H.P. MINITILLER-MODEL NO. D2117AR

MAIN FRAME

e/ L

MAIN FRAME
KEY  PART
NO. .

B84 BHEHRL
8
H

ROPER 2 H.P, MINI-TILLER-MODEL NO. D2117AR

rag Stake Bracket - R.H,
Drag Stake Bracket - LH.
drag Sake
Retainer Spring
Clutch Control Assambly
oring
Setit Spacer
 Guard
Decsl - Stripe
idler Arm Weldment
Pul

2

“LH.

“LH.
CRH.
<RH.

ngine, 2 H.P. Briggs and
Stratton Type No. 0377-02
Knob

Decal - Instructions
Handle Panel

<

R s T
i 9-5:8
o R
B4 Se

e

@6

Das

i3

®

3

H =—Do

g &
@9@@m—::i:)m~

®O =D~

b R4

KEY  PART DESCRIPTION
NO.  NO.
4 8278 Bushing - Handle Spacer
41 9214R Throttle Control
42 3005P Hex Bolt 1/4:20x1-1/4
43 1605H Gripeo Canter Lock Nut 1/4 - 20 UNC
“  330P Siotted Truss Hd. Bolt 5/16- 18 x 3/4
45 1003F *Lockwather 6/16
504P *Hex Nut 5/16 - 18 UNC
47 3mze Fin. Hex Bolt 3/8-24 x 1 - 1/4 Gr. §
7810H i
3012P
1685H
T
1506P
1002P
503P
10
6 334ap
57 3025P
53 5087
9 45370
30170
2013P
82398 ush-On Speed Nut
345 Fin. Hex Bolt 1/4 - 28 x 3/4 Gr. 5
1584 Washer 932 x 7/8 x 12G
1585¢ jasher 8/32 x 1-1/4 x 16
Fin, Hex Bolt 3/8
15577 Washer 13/32 x 13716 x 11
1 washer
s1ap Nylok Nut 3/8 - 16 UNC
1545 Washer 17/32x 1 x 16 Ga.
1511P /ashor 3/8 x 7/8 x 14 Ga.
16F *Sq. Nk. Carriage Bolt 5/18 - 18 x 3/4
A 62 *Sq. Nk, Carriage Bolt Sh. Shoulder
5/16-18x1-1/4
5 40P Heavy lnternal Lockwasher Typs A
6 34w *Fin, Hex Bolt 1/4-20x 2
~  9626R Owners Manual

*STANDARD HARDWARE-PURCHASE LOCALLY

G H 4 a L
50

f g 0 0§
[CER < @

b4 =, @

v v.oow x

ﬁn ﬁn 7 g::

%72 e @n

7 @6
g: 8. ®”

0

EXq

B=0%

a9

ROPER 2 H;P. MINI-TILLER-MODEL NO.D2117AR

ENGINE-MI

CYLINDER & CRANKCASE

ODEL NUMBER 60102 TVPE 3377-02

ALL ENGINE PARTS MUST BE

PUR-

R-
CHASED THROUGH AND SERVICE PER-

FOSMED BY YOUR LOCAL BRIGGS

STRATTON DEALER.

AND

22

ROPER 2 H.P. MINI-TILLER-MODEL NO. D2117AR
ENGINE--MODEL NUMBER 60102 TYPE 0377-02

CYLINDER & CRANKCASE

KEY  PART
NO.  NO.
83111
93113
210812
220881
91811
295¢
27670
1 g3z
1 296676
12 296677
13 26878
14 2605
15 206561
16 2758
7
il 204178
295217
9
85422
294502
4 21045;
5 230173
6 260248
7 93032

JBE5B8Y KRR KUy
8

**Gasket,

DESCRIPTION

Screw, Cylinder Head 1-15/16L.
Screw, Cylinder Head 2 - 5/16 L.
Elbow, Spark Plug

Head, Cylinder

Plug, Spark

Caver, Cylinder Head

Locknut, Exhaust Elbow
Mutfler, Exhaust

xhaust
Valve, Intake
Spring, Exhaust Valve

Breather, Valve Chamber
Tube, Breather and Air Cleaner Gasket
Screw, Sem

asher
Bracket, Control Wire Casing
Plug, Pipe

Gear. Cam
Tappet, Valve
Crankshaft
Screw, Crankcase Cover Mounting

93856 Stud, 90832 Lockwasher
Plug, O Filler

Seal, Oil
“Bushing, Crankcase Cover
Gasker, Crankcase
Cover Assembly, Crankcase {Inc. Key
No's. 28,29 & 31}

ecting R

Dipper, Connecting Rod

Rod Assembly, Connecting (Inc. Key

No's. 33, 34 & 35

‘Screw, Cylinder Shield Mounting

Shield, Cylinder

Lock, Piston Pin

Pin Assembly, Piston {inc. Key No. 39)

Ring Set, Piston

Piston Assembly (Inc. Key No's. 39 &
i

*SPECIAL TOOLS REQUIRED TO
INSTALL

**INCLUDED IN GASKET SET
75

NO. 2972

SPARK ARRESTING MUFFLER
392617

391911

‘Low Tone Mutfler {1 required)
Cap {1 required)
Screw {4 required)



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

* Complete

ROPER 2 H.P. MINI-TILLER-MODEL NO. D2117AR
ENGINE-MODEL NUMBER 60102 TYPE 0377-02

ALL ENGINE FARTS MUST BE PUR.
CARBURETOR CHASED THROUGH AND SERVICE PER-
FORMED BY YOUR LOCAL BRIGGS AND
STRATTON DEALER.
4 f
Za
KEY  PART DESCRIPTION KEY PART DESCRIPTION
NO.  NO. NO.  NO.
1 2078 ‘Theortle, Carburetor 18 260000 Link, Govesnor
2 260575 ‘Speing, Throttle Adjusting 20 260823 Spring, Governor
F ) Screw, R:H. Mathine 21 220082 Washer
4 296476 Pipe, Fuel 2 z5n ushing, Bell Crank
5 1338 Carburetor Assarbly (inc. Key No's. 23 221147 Crank, Bell
1,2,3,4,10418) 27 Lever, Speed Adjuster
6 5 re, Groun 2  RH.
7 208110 Plate Asseribly, Stop Switch Insulated 280 260576 pring, Throtle ing
8 273 *Gasket, Carburetor 0 9141 cruw, Fuel Tank Mounting
9 g3as? Screw, Casburetor Mounting 3 2 *Gasket. Fuel Tank Mouating
0 Serew, Beli Crank Mounting 2 2w Zap, Fuel Tank
o 24m Vaive, Needie 33 201834 ank Amembly, Fusl {Inc. Key No. 32)
1z 26338 Spring, Needie Vaive MU 27660 Sackat, A r Mounting
13 22238 W e Vi 3 27987 emant, Air Cleaner
o e5e78 Needle Vaive 3B 206767 Cteants Asseribly, Air (Inc. Key No. 35)
1B 2343 le Valve ¥ ex: Screw, Alr Cleaner
18 85787 Gasket, Needle Vatve Nut
: 17 Seat, Neetlle Valve

ROPER 2 H.P. MINI-TILLER-MODEL NO. D2117AR
ENGINE--MODEL NUMBER 60102 TYPE 0377-02

ALL ENGINE PARTS MUST BE
CHASED THROUGH AND SERVICE
FORMED BY YOUR LOCAL BRIGGS ANC
STRATTON DEALER,

STARTER PUR
PER

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO.
1 234259 Surter Assembly, Rewind (lnc. Key 18 26018 Spring, Breaker Arm
No'. 2,3, 4,328 3% 18 93042 Screw, Condenser Clamp Mounting
2 23028 , Starter Grip 20 220477 Clamp, Condenser
- Rope, Rewind Starter 21 93381 Screw, Breaker Asm Mounting
4 204383 Housing, Blower 2 650 Plunger, Breaker Point
5 19089 Putler, Flywheel 23 . 22036 Cover, Breaker Point and Condenser
& 2200m Guard, Fiywheel 24 93014 Screw, Dust Cover Mounting
2 29 Fiywhee), Magneto
8 834% Screw, Rotating Screen Mounting 26 220865 Washer, Sori
§ 63770 Bat, Glotch 27 211383 Housing, Starter Clutch
10 208310 Cluion Assembly, Rewind Starter (Inc. 28 Ratchet, Rewind Starter
Key No's. 5, 27, 28, 29 & 30) 20 221653 Washer, Clutch Retainer
1 1760 Key, Fiywheel 30 3 Washer, Ratchet Sealing
12 207310 Blade, Governor 31 221861 Screen, Rotating
13 93391 Screw, Armature Mounting 32 280117 Pulley, Rewind Starter
" 33 Spring, Rewind Starter
15 208502 Awatore, Magneto 3 omss Screw, Blower Housing Mounting
16 204628 Breakes Points and Condenser Set 3B 89660 Seal,
finc. Key No's. 17 & 1f 36 298561 Cylindes Assembly {inc. Key No. 35

18 299059 Needle Valre Kit {inc. Key No's. *INCLUDED IN GASKET SET 17 260374 ing, Co
11,12,13,14,15, 16417 NO. 297275 ey Connactor
ROPER 3 H.P. MINI-TILLER-MODEL NO. D3217AR
REPAIR PARTS
' ROPER 3 H.P. MINI-TILLER-MODEL NO. D3217AR MAIN FRAME
KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  No.
MAIN FRAME 1 9268R Handle Grip 0 92378 ‘Bushing - Handle Specer
2 ek Docal - Roper 92148 Control
k] 3 674A47  HandleWeldmant 3117p Hex Bolt 1/4-20x 1 -1/2
3 1 1 i 1605H Gripoo Center Lock Nut 1/4 - 20 UNC
§  9182R - Drag Stake Brackat-R.H, 337P Stotted Truss Hd. Bolt 6/16 - 18 x 3/4
6 91918 Drag Staks Bracket - LH. 1003P *Lockwosher 5/16
7 emA Drag Suake 5047 “Hex Nut 5/16 - 18 UNC
»n 8 emiH Rutwines Speing 3342p Fin. Hex Bolt 3/8-24 x 1 - 1/4 Gr. 6
8 674A40 - Citch Convol Assembly 7810H ripeo Center Lock Nut 3/8 - 24 UNF
= 10 92418 ing 3013P  *Fin. Hex Bolt 5/16-18x 1. 172
1n ena St Spacar 1685H Gripco Canter Lock Nut 5/16.- 18
12 R Belt Guard 3338P *Fin. Hox Boit 174 -20 x §
. 124 9618R Decal - Swipe 15069 Washer 9/32 x 5/8 x 16 Ga.
13 4, Igter Arm Weldmant 10020 *Lockwasher 1/4
i TR 10%es Pulley 54 503 <Hex Nut 1/4 -20 UNG
5, P 5 9180R 10P *Sq. Nk. Carriage Bolt 1/4 - 20 x 172
. 6 9175A ion Sheave 33430 i, Hex Bolt Full Thd. 5/16.- 18 x 2
) 7 Shoulder Bt 30289 “Fin. Hex Bolt 3/8 - 16 x 1 - 1/4
8 2R Engine Bracket - LH. 8 508P Jam Nut 3/8 - 16 UNI
y, 9 91878 Aheel 9 4537P fex Forged Socket Headless Set
5 91738 okt Spacer Screw CP. 5/16 18 x
. 5 8190R 017p *Fin. Hex B0lt 5/16 - 18 x 2 172
2 674A21 armission 20120 “Fin. Hex Bolt 5/16 - 18.x 1 - 1/4
20538 e Bracket - AH. 92398 n Speed Nut
! 2649M Sq: Key 35P Fin. Hex Bolt 1/4 - 28 x 3/4 Gr. §
- 98298 Decsl - Engine 1584P Washer 9/32 x 7/8 x 12 Ga.
1 674nd0 > LH. 1585P Washer 8/32 x 1 - 1/8 x 16 Ga.
4 Dritied Rivat 33470 Fin, Hex Bolt 3/8 - 24 x 3 Gr. 5
6745 Inoer - L, 1557 Washer 13/32 x 13/16 X 11 Ga.
i 674739 tnner - RLH. 1004P *Lockwasher 3
£ € 674A41 Fine Waidment Quter - R.H. 5140 Nyiok Nut 3/8- 16 UNC
90S6R Fina Shietd 15450 Washer 17/32x 1 x 16 Ga.
2 96208 Decal - Roper Mini-Tiller 1511P Washer 3/8 x 7/8 x 14 Ga,
. 15R Decai - Handle Panel 57 25a. Nk, Carriage Bolt 6/16 - 18 x 3/4
) 91778 i “Sa. Nk, Carriage Bolt Sht. Shoulder
: 35 9I4R Belz Geard Bracket §/16-18x1-1/4
: S 3% Engine, 3 H.P. Briggs and % 18100 Heavy Internal Lockwasher Type A
Stration Type No, 78101 1
7 s20m Knob 7% 010° “Fin. Hex Bolt 5/16- 18 x 3/4
= 5R Dacal - Instructions 77 ne *Fin, Hex Bolt 5/16- 18 1
£ R Handie Panel - 9628 Owners Manual
A 3MER Ratalnar Spring
*STANDARD HARDWARE-PURCHASE LOCALLY
A B [ ] £ F 3 H 3 K L [ N
i ? fse
4 “ la 9 {5 55 |56 67 {ss 7% He L]
@s
5:
o O% Qu s B g, B %52 @ g:ﬁ Ou‘
| Das @50 B S5 S
! » a ] s T v v w x
53
i ﬁu 0w Pa@2@r e, D Fa g &
| o 8 On
i
3 ou Ox B @ @7 S8 @2 on
! S [ Bs Gu @
i O
! -9+ ©n @
; e
D

23



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

e PDE

CI)'ck Here to up

omplete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

CYLINDER & CRANKCASE

ROPER 3 H.P. MINI-TILLER-MODEL NO. D3217AR
ENGINE-MODEL NUMBER 80202 TYPE 0781-01

ALL ENGINE PARTS MUST B2 PUR-
THROUGI SERVICE PER.

12 3 4588

ROPER 3 HP, MINI-TILLER-MODEL NO. D3217AR
ENGINE-MODEL NUMBER 80202 TYPE 0781-01

ALL ENGINE PARTE MUST BE PUR.

- CHASED THROUGH AND SERVICE PER.
FORMED BY YOUR LOCAL BRIGGS AND
STRATTON DEALER.

CARBURETOR

®
2
KEY  PART DESCRIFTION KEY  PART DESCRIPTION
NO.  NO, NO. NO. KEY  PART DESCRIPTION XEY  PART DESCRIPTION
! OEL EpemEmm 3 PR Imae oo ol
; Cyii - Cran
3 2082 , Cylinder 28 2188 **Gasker, Crankcaw 1211203 Vaiwe, Towomis 23 206811 Pips, Pastic Fuel
N Eibov. Sourk g 2 swm 2 ‘Screw, Throttle Vaiw Mig. 24 391813 Fuel Pipe md Clip Ass'y.
5 1 Cowe, Oylinder Hesd X & 3 20761 Sutts Lewr, Throms 234: Vaive,
H Plog, Soark. 3 e 4 oM . Hd. Machine 2 Spring, Needle Vaive
7 8 ut, Exhaust 2 7405 5 260575 Sering, Speed & Throttie Adj. 222 Washer, Needle Vaive
8 Zew "G, ylnder Hesd P 6 270167 de Shatt 65978 Packing, Needie Valve
1: Tooxe T e 5 28 7 27803 Corbuwetor A'y. (Inc. Key No's. 230500 Nut, Needle Vaive
10 Zsern Vet e 2 2 1 thru 6, 17 thu 24 & 32) 65534 Gasket, Needile Valve N
12 8.2 Retainer, Valve Spring 3% 22006 8 7 Sorew, Hex A 1 230591 Seat, Needle Valve
3 2% Scing, Exbavst valve ¥ Howe 8 27355 ‘Gaskat, Intake Elbow Mtg. 290080 Needle Valve Kit (Inc. Key No's,
14 380582  _ Sheing, tntake Val B 204 10 296110 Plaw Ax'y., Stop Switch Insulator 25 thru 31)
sl cGasker Vabe Covs O no B Wice, Ground 33 260898 Link, Governor
83304 a 3 83350 Sciew, A Hd. 34 2600 ing, Al
17 288178 Braather, Vajve Crambse a0 in A 13 260875 ‘Soving, Speed & Thrattis Adj Eorpe! gw‘:“n:. Ak Van Qovemar
18 296561° Cylinder Ast'y. 41 290232 ing Set, Piston 5 1 22067 Laver, Speed 93498 1 ?
LI 7! v, Breather Tube 42 zes587 iston Ass'y. {ine. Kay No's. 15 221147 g * S
20 21278 . Clamp, Breather Tube 40842} Créok, Bt 296591 Tank Ass'y., Fuel
2 Tube, Brasther 43 207275 Gasket Set ¥ w@n Scrow, Bell Crank 392304 Cap, Fuel Tank
2 Bes78 Grommet, Breather Tube 17 20028 phragm 27811 *Gaskat, Fuel Tank Mtg,
E 3 S Tk Sackar i, 18 210958 Corer, Diaphragm 9334  Fuel Tank Mig.
2% 91240 Plug, Pipe 114" 5td. Sa. Ho. **INCLUDED IN GASKET SET NO. 207275 19 83141 rew, Diaphragm Cover 4 93322 Screw, Air Cleaner
= 210453 Gear, Cam 2'11 §§$§7 (;' s, jm Tover : 27660 Gasket, Air Cleaner Mtg.
5, Spring 27987 Elemant, A Ci
SPARK ARRESTING MUFFLER (OPTIONAL) 260455 Spring, Fuel Pump Diaphragm 4 206766 Cloaner Assy., Al (inc. Kay
392811 Low Tone Muffler No's. 42 & 4]
392190 Spark Amestor Ass'y. and Screws
s *INCLUDED IN GASKET SET NO. 207275
ROPER 3 H.P. MINI-TILLER-MODEL NO, D3217AR
ENGINE-MODEL NUMBER 80202 TYPE 0781.01
STARTER
" 2

ALL_ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE PER-
FORMED BY YOUR LOCAL BRIGGS AND

STRATTON DEALER.

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO.
1 207310 Blade, Governor 19 298438 Rachet, Rewind Starter
2 @ Sorew, Armature Meg. 20 221653 Washer, Clutch Retainer
3 221768 Terminal, Cable 21 . Ratchet Sealing
4 208502 turé, Magneto 2 & Ball, Clutehy
5 93042 ‘Scraw, Condensor Clamp Mig. 23 208310 Cluigh Ass'y. {Inc. Key No's.
8 220477 Cismp, Condenser 21822
7 284628 Bresker Points & Condenser Set 26 61760
{Inc. Key No's. 8 & 9) 2 coun M.
8 ing, Connector 28 221881 Ro
9 20018 Sering, Breaker Arm 27 280117 Pulley, Rewind Starter
10 93381 3 w2 Speing, Rewind Starter
1 70 Plunger, Breaker Point 23 o358 ew, Sem
12 220385 Cowes, Breaker Point & Condenser % 20228 Pin, Surer Grip
13 9w Screw, Dust Cover Mtg. 3 et Rope, Starter
4 89860 Seal, Git 2 e Grip, Strter Rope
15 296581 Cylinder Ass'y. {inc. Key No. 14) £ 294263 ting, Blower
18 206884 Fiywhes!, Magnelo M 204250 Sumer Assly, Rewind linc.
17 220865  Washer, Sprin Key No's. 27, 28,30, 31, 2 & 33)
18 211383 Housing, Starter Clutch s 19080 Puller, Fiywheel

24



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

omplete

HP. GIANT-TILLER--MODEL NO. D44152R1

REPAIR PARTS ; H.P. GIANT-TILLER I--MODEL NO. D54252R1

4 HP. GIANT-TILLER--MODEL NO. D44152Rl
H. 252R1

Main Fram - LomMoN
i Frome, : ) 5 HP. GIANT-TILLER I--MODEL NO. D54
: & Main Frame
:5' :;'."l DESCRIPTION :' ;3" DESCRIPTION
1 SM4AT8 Handle Grip (Se1 0t 2) © *Locknut 172 - 20 UNF
2 SmM ek TR deout Putiey
. m‘m Latch Button aa 3 Woodnt Key
Latch Spring 2  nem Sonng
HEl=- Pal Nut a4 nxa -
8 1soe “Washer 5/16x 34 % 16 Ga. u Shousder Boit
7 N8R Mandle Bar 5 Jrasn Whesl
8 R.MH. Rivet 14 x1-5/8 “ FounR Whees Suoport P
1: Latch Pin 1/4x13-172 47 §70A3 Goge Whaal Supoort
B nzm Qut Lever 4 P Wewe 133241162 11Ga
u m:R Clutch Rod-Upper - s “Nriok Nt 18 - 16 UNC
7R o 50 ea2eM Or. Pan W Rovet B2 1 - 344
13 WBIF WingNutNo.10-24 51 EMAGT  TewAmemby AN, Ouer - 137
14 1006P Lockwasher No. 10 52 3146 Soring
& e Turnbuckle €3 EMAS  Tinw Ameroty RH. Ioner - 13
18 8530R Clamp Washer Eod A Tee Amernidy LH, Inoer - 13,
17 4900H Quich Rod-Lower L ] T Amemedy M. Ovter - 13"
18 8838 Instruction Decat {DEAZ52R1 onty) 86 71558 Or. Pan Ha. Reves Y83 2- 10
18 BIMR Instruction Decal DA4152R1 omtyl 57 8258 Drag Suse
1 B092R 2R1 onty) = e Artonar Soring
8 75708 Decal (DA4152R1 onty) % men Stae Sorion
2 8832R Handle ) A0 Supgort and Sprng {inc. 59 and LI
21 0888 Caution Decal {DSAZ52R1 onty) 6 207 RHK Aot 381 3
n T343R “Throttie Control. ] Do Artana Sr:ng
z M34R Idier Arm Support ] 48901 O AN Roet 17223174
24 7Im Tine Shield Support 8 670AM Whest and Handie 1 Assenbly
% MR - LH.{054252R1 onty) & iy
% IR Decal - R.H.{DSAZ52R1 onty) & sow “bes ot 5116 - 18UNC
4. N Tine Shied, & e *Wohes V8 1781 14 Ga.
z 7148R Decal 1 onty) - 50 hies Mot 174 - 20 UNC
8 nHR Decal (4415281 ony} & 108 CLocrwane 33
29 G0A3  Engine-5HP. (DEA2E2R1 aniy} n e “Hes Nt M8 - 16 UNC
29 6I0A38  Engine -4 HP.DM1IS2R1 only} A s *Sa. Meck Coriege B0l -
0 249 Square Key 6. 18 UNCx 1172
B N B MWI0P  heaBon16.1BUNCX 4
n MR :ngine Puttey c 014r "Hes Bolt 5/18 185 1.-3/4
3 6I0AIS et Guard. iy - *Lockmasher 114
u 51R Decal - 5 HF. (DS4252R1 € 0118 “Hea Bolt S/16- 1BUNCx 1
ksl 7378R Decal - 4 HP. {(DS4152R1 only) ¥ 0100 “Hea Bolt /16 18 UNC x 3/4
% 610A  Tansmission DSA2RT only) G 0100 “Mex Bk &/16-18UNCx I/4
ES 9 Transmission IDA152R1 only) " 3w e Boh /16 24 UNF x 3- 172
36 670A14 Idier Asin Assembly 4 “Hea Boit /8 16 UNC 2 1-3/4
37 Idler Pui 13 »sur “Cotwe Pn 11621
38 7120R Idier Stop Washer 19 5140 *Siotsed Hea Wather Hd, Thrd. Cutting
™ 7408 VBeit Gow. Type 1, 1/4 - 0UNCx 112
~ 07 “Hes Boit VB 16 UNCx 1
N 0250 “heen Boit B 16UNCx1-1/4
L 30087 *Hea Boit &/16 - 18 UNC x 1172
- BS0IR bl
*STANDARD HARDWARE-
PURCHASE LOCALLY
4 H.P. GIANT-TILLER--MODEL NO. D44152R] MODEL NO. D54252R1
Transmission Transmission
5 L 2 c o
1 / .
B < o O/ 37
g / m/\
— g :
n o= ‘
n == X DB
2 o =
2
KEY  PART
NO. NO.
1
2
3
4 I895H
5 Avib: Lo
& 3038 Needle Bearing
KEv (oonT DESCRIETION 7 7R Engine Mounting Flange
" X Reintors
3 Fipe Piug 8 6wAzl Gear Caie and Bearings-L.H. Hait
2 48SsH Needie Bearing {4ne. Key No's. 4 and 6)
3 49104 Ot Seal 5 71528 Guios
4 3R Needie Bawind. . ooe 1 e Shift Yoke 7
POWN  CNCmasae: 12 1R ThrusBeariog Race
Key No's. 24 4) 13 7158 fnpua Binion
7 7R et u reen Lpe Ot 3
R S i B oals  inismedie S Asembly
10 716R 7 GuATS  TineSuts et
1 70988 input Shaft i mgsauk Rn::« Link
H osse fioii k”“&ﬁﬂm bl “18 :9‘9“ (':ﬂ" ing Link
13 670A15 Intermediate It mbly
14 620A73  Tine Shaftand Sprocket 21 oA Revecelder fueniyo 4 o
15 2600R Rolker Chain 2z G0AZZ e e Sand 231
1% 4950H Roller Link t o
7 AH Connecting Link 3 n%R besrcigc)
1 €10A28  Gear Case and Bearings - R.H. Half linc. 2 m:* it Lever
Key No's.2,4and 191 % s G
19 3136R Needle Bearing 26 71548 snl(_l.hﬂw
e Beit Guard Support 27 nisk Bushing
21 15119 “Washer 3/Bx 7/8 x 14 Ga. 28 7136R Shitt Lever Suppor
It *Lockwather /1 2 7933R Bl Guard Support
23 504P *Hex Nut 5/18 - 18 UNC 0 1513P “Washer /B x 7/8 x 14 Ga.
25 10048 “Lockwasher 3/8 31 1003P sLockwasher i
25 soP “Hex Nut I8 - 16 UNC 2w CHex tha S8 B
A 2011P “Hex Bolt 5/16 - 18 UNC x 1 u 100 Lackwmnc i
8 30MP  "Hex Boit 5116- 18 UNC x 1 M s ! A
c e “*Hex Boit 3/8 - 16 UNC x 1 - 1/4 A 3011P _nums/ s
o 0100 “Hax Bolt 6/18 - 18 UNC x 3/4 ) 20100 Hex Bolt 5/16- 18 UNC x
“STANDARD HARDWARE~ c e “Hex Bor /16~ 18 UNCx 1
o 3026P *tex Bolt /8- 16 UNCx 1 - 1/4

PURCHASE LOCALLY

25

PURCHASE LOCALLY



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

* Complete

Ciick Here to up

Unlimited Pages ai

4 H.P. GIANT-TILLER--MODEL NO. D44152R1

4 HP. GIANT-TILLER--MODEL NO. D44152R1 Engine TECUMSEH 4 H.P. ENGINE~-MODEL NO, HS40-55485G
i -~ KEY PAR DESCRIPTION KEY  PART DESCRIPTION.
Engine TECUMSEH 4 H.P. ENGINE-MODEL NO, HS40554856 xev  pan key  ean
] 3Wn outer Ay el No'n.2,384 o e ey PP
ALL ENGINE PARTS MUST BE 2 % " : ; 51 31388 Wire, Ground
PURCHASED THROUGH AND SER- 3 21862 n.g, g:. Hd. Pipe {Oit Drain) 53 Baitie, Heat
PERFORMED BY YOUR LO- o] : 8 s 32 Muttier
ms'rzcumssn DEALER, 5T Ve ke () e N8 -~ Lo
[ -1 Valve, Intake {1/32" Oversize) {incl, 8 oms :’i:" e o Cam. 1420w 204
No's.7.859) Sonol )
165 & WIB Ve Exhust S (ind. No's. 7,8 STA 28942 S Hax Skt 1. Sees, 10 52
a9 ; y
6 M8 Ve Exbumt (132" Ownizel e, 33 2000 Lok, Goussmariohroci
Nov780w © 31610 . Governor
< T Jer  On s vain i 61 3387 Gasket, Stator
~ ing.
L 9 3N Cap, Lower Valve Sering & i Rod, Govetmor .
106 107 n J8mA Crankiatt Asy. 84 23342 Baftle, Blower Housing
0\ l‘uog e} 12 33 Washer, Thiust 6 650561 Screw, Phil. Hex Hd. Sems, 1/4 - 20
[N 1 o 32608 Piston & Pin Assy. {ind. 2f No. 16) .
28 N ‘1 I"’SO 16 o @ e Dect, Name & tstcrion
] ) 5 / W 608 Piston & Pin Assy, (inc. 20t No. 10 &7 20217 e B RS TT
; 7 LOI00wersie] 70 4336634 Housing. Blower
L 14 e 5 14 a8 Paton & Pin Assy. (ncl. 201 N0, 16) 70 P30l Howing. Blewtt
w 7 15 32606 g Sen P () 7 7 NutHec
2l -4 B 3em Ring Set, Piston (010 Qversire) 3 s2me Sores; il Pan - Semi 118 28
4 15 TB8  Ring Ser, Piston {020 Ovensize) .
[ 52 8 e B mm o e
<oVl 7 s Rod Assy, Connecting (inck. No's 18 18 810118 Cowr, Sourk Pug
3 O TR L HE 2 3 Extension, Batfle
15 Feee B3 B50701  Screw,Phil. Hex Washer Hd. Sef.Drit-
21, amss  Camshifi (Compmesion Reledsel M ez S, Hes i o, 14201
2 e v, 8 650601 Screw, Phil, Fil, Hd., 1/4 - 28x 2
B = 8 ‘26756 Gasked, Carburetor
W 8 20752 Nut & Lockwasher Assy., 1/4 - 28
; o 31692 Body, Al Cleaner
2 s P S Fll Ul to. 5 91 31700 Element, Air Cieaner
2 Zmn et O 82 850152  Scrow, Fil. Siotted H. Sems, 8- 32x
% 28 0558 Sciew, bex Hd. CapSems, 1/4-20x 1 S
a  nea Dipper. O 0w Brackat, Air Cleaner
140 3 G08Y catwles ey wbaesies o Screw, Phil. Fi. Ho. Mach, Sems, 10-32
38 : . x1/2
1] 32 *33015 Gaskez, O!Iu\dﬁw Y 3059A Washer, Flat
53?;&-‘ 2 qan Heed, Cyliades 105 26460 Clamp, Fuel Line
< 106 30574 Shatt, Mechanical Gavernor
3 35 650634  Sorew, Hex HG Cop,5/16-18x2 :
140 ¥ % sz Screw, Hex Mo, Cop, 516~ 18x 1112 107 3069 o ey S kMo 87}
37 33636 Plug. Spark {Champion 8 o Equiwsl o0 Jocan, e
el -
N m 33120 Tank Assy., Fuel {incl. No. 112 & 117}
o el 112 4101448 Cap. Fuel Tank
© m e Sebaiih 13 2943 Giip, Fuel Line
s o ats od 114 28212 @ Spacer, Tank Bracket
- bk 115 283174 Bracket, Fuel Tank - Upper
43 80128 Screw, Fil Slotted Hd. Sems, 10- 24 x 16 32762 Bracket, Fuel Tank - .
172
nuz 650655 Screw, Hex Hd. Sems, 1/4- 14 x 7/8
a4 7 Tube, Breather i & 4
45 3649 Gasker, lntake Pipe L Joritn,FgeliLine
46 32699 Pipe.foake 3
4% 66 Screw, Pl Fil W Sers, 14-20x 120 650128 Sorew, FiL Siotted Ha. Sems. 10-24
1-38
4 H.P. GIANI-TILLER--MODEL NO. D44152R1 4 HP. GIANT-TILLER--MODEL NO. D44152R1
TECUMSEH 4 H.P. ENGINE-MODEL NO. HS40-56485G ot 5 H.P. GIANT-TILLER I--MODEL NO. D54252R1
arburetor

DESCRIPTION

Extension, Blower Housing

Key, Flywheel

Screw, Phil. Hex Hd. Sems, 1/4- 20 x
58

Cup, Starter
Clamp, Governor Lever

Screw, Hex Stotted Washer Hd., 8- 32
X378

Decal, Air Cleaner

Gasket, Gil Fill
‘Screw, Hex Siotted Washer Hd. Sems,
8-32x12

Screw, Fil. Slotted Hd, Mach., 5 - 40
x7/16

Spring. Compression

Speing. Extension

Nut & Lockwasher Assy., 8 - 32
Control Assy., Speed (indi. No's. 152,
153, 154 & 156)

Magneto [The compiete magneto-is.aot
availabie a5 an assembly. The magneto
umber is shown for reference pur-
poses only. Order component parts in-
dividualty, as shown in parts fis.}

163 631918 Carburetar {ingi. No. 87)
164 +590420 Starter Asy., R
185 33240 Gasket Set {incl. i1ems Marked *)

**1n original preduction the speed-con-
trol assembly is riveted 10 the blower
housing baffle. Replacement peed con-
trol assembly includes screws and-auts
for mounting. Replacement batlle has
threaded toles.

+In original production the starter is
riveted o the blower housing. If-either
the starter or blawer housing eequires
replacement, both will have to be or-
dered. Also arder four [4) screws illu-
strated 1o attach replacement starter
10 reptacement blower housing.

2

ENGINE PARTS MUST BE
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-

NO. 631918 FOR TECUMSEH 4 H.P. ENGINE-MODEL NO. HS40-65485G
NO. 631823 FOR TECUMSEH 6 H.P. ENGINE-MODEL NO. HS50-67112C

CAL TECUMSEH DEALER.

PART
NO.

DESCRIPTION

Shaft & Lever Assy., Thwottle

Intet Needle, Seat & Clip Assy., (incl,

No. 1
Giip, Inlet Neadle

DESCRIPTION

Float, Carburetor

Shaft, Flost

Bow), Float

Gasket, Bowl10-body

Adjustment Screw Assy., Main (Incl.
No's. 21,23,30 & 31)

'0" Ring, Adjustment Screw.
Screw, Idie Adjustment
Gaskat, Bowl-to-body

itting,

. Fuel
Spring, Main Adjusiment Screw
Washer, Flat

Repair Kit {Incl. ltems Macked *}



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PDE

".C
Click Here to upg
Unlimited Pages a

omplete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

Engine

5 HP. GIANT-TILLER I--MODEL NO. D54252R1

TECUMSEH 5 H.P. ENGINE-MODEL NO, HS50-67112C

ALL ENGINE PARTS MUSY BE
PURCHASED THROUGH AND SER-

VICE PERFORMED BY YOUR LO-
CAL TECUMSEH DEALER.

149150 151

Engine
KEY  PART
NO.  NO.
1 33674
2 267271
3 27642
4 32600
5 32684
5 32645
L] 293138
1] 293158
7 3671
A 33678
8 Nner2
9 3613
n 33677
12 Ersrsd
1 33562
1“4 33563
1 33564
15 33567
15 33568
15 33569
16 20381
17 33661
18 32610
19 32600
2 32654
2 e
2 33158
23 32700A
24 27897
25 27625
7 *79673
kol ‘21677
2 30564
0 610118
kil
2 *33554
3 33016
u 26073
s 6501
36 8021
7 23635
38 27234
39 27666
w0 23
41 128
a2 34146
43 32426
a4 32447
44A 34148
a5 *33673
a5 33666
a8 30646

5 HP. GIANT-TILLER I--MODEL NO. D54252K!
TECUMSEH 5 H.P. ENGINE-MODEL NO, HS 50-67112C

DESCRIPTION

Cylinder Assy. (Incl. No's. 2,34 4)
m.g, Sa. Hd. Pipe, 1/4 - 18 (Ol Drain)
Seal, Oit
Valre, Intake (S1d.) {incl. No's 7,8 &
Valve, Intake (1/32" Ovensize)

T N 7,68

Vaive, Exhaust (S1d.) lindl. No's. 7A,

8&9)

Vale, Exhaust (1/32" Oversize) (inl.
%.7A, 85 9)

Cap. Upper Valve {Intake}

Cap, Upper Valve Spring (Exhausth

Sping, Valve

Cap, Lower Valve Spring

Crankshatt

‘Washer, Thrust E

Piston & Pin Assy. (Std.} (Incl.2of

No. 1

Piston & Pin Assy. {010 Oversize)
{tnet. 2 0f No. 16)
Fiston & Pin Assy. {.020 Oversize)
{20 No. 161
RingSet, Piston (St
Ring Set, Piston (l)lllovuuxel
RingSet Piston (020 Oversize]
Riog.Peon Pin Retaining

o sy Coanecting (el No's. 18,
19220
Screw, Cwmrcnng Rod
Pate Lock

Oil
uh«, Valve
Canshatt {Compression Release)
Cover, Cylinder {Incl. No's. 24, 25, 27
&1

Plug, Ot Filler (incl. No. 27)
iller

Gasket, Cylinder Cover

Screw & Lockwasher, Hex Hd. Cap,

ooy wiFiatwasher,
/4-20x 518
Gasket, Cylinder Head

Swen Hiti Son e 16,
x Ho..Cap, 5/16 - 18x 1-1/2

Plng, Spark (Champion J.8 or equivalent)

Gasker, Breather Cover
Breather

Pipe, 1ot
Srew, i, Fil,Het e, 14 20
1-38

KEY
NO.

49
50
51
52

53

£BIR8 BIRBINII 83833

PART
NO.

850561
320
4101448
650665
30705
2819
29745

610951

76

*29752
31335
650548

33671
*33670
650253

DESCRIPTION

Bracket, Air Cleaner

Etement, Air Cleaner

Body, Air Cleaner

Screw, Fil, Slorted Hd. Sems, 8- 32
x¥8 e
Decal, Air Cleaner

Screen. Starter Cup

Cup, Starter -

. Blower Housing
Serew, il Hex Hd. Sars; 14-20%
Decal, Name & Instruction

msm Flat 1/4
ew, Hex Hd. Sems, 1/4 - 28 £ 716

Screw, Hex Hd. Cap, 1/4-28x t
Extension, Bafie

ew, Phil. Hex Washer Hd. Self-
Drilling 8-18x 7 /16
Screw, Phil. Fil. Hd, 14 - 28x 2

Gasket, Carburetor

Nut & Lockwasher., 1/4 - 28
s«.w, Phil. Fil. Hd, Mach. Sems, 10
Baﬂln Heat

Washer, Flat

Ciamp, F

Shaft, Mechanica! Governor
Gear Assy., Gu-m.m Tind. No.97)
Ring, Retaini

Bracket, Fuel Tank - Ueper
Bracket, Fusl Tank - Lowe
w. PRl Hex He, Sems, 1420

Tank Assy., Fuet {In. No's. 1158
118)

Cap, Fuel
Sarew, Hex Hd. Sems, 1/4 - 14 x 78
Line, Fuel
Spring, Fuel Line
Clip, Fuel Line

~ Extension, Blower Housi
Srew, Pl Soteed H. Sems, 10+ 24

x1

Kev. Fiywneel
Gasket, Stator

Nut & Lockwasner Assy., 1/4 - 28
Clamp, Governor Lever

Screw, Hex Siotted Washer Hd., 8- 32
x3/8

Gasker, Muftinr

Screw, Hex Md. Cap, 1/4-20x 2+
1 ‘

5 HP. GIANT-TILLER T--MODEL NO. D5425281

TECUMSEH 5 H.P. ENGINE-MODEL NO. HS50-67112C

Engine

KEY  PART DESCRIPTION

NO. NO.

146 28942 Screw, Hex Slotted Hd. Sems, 10 - 32
x /8

147 27793 Qlip, uit .

149 +33879 Cantrol Assy.. Speed (ind, No's. 150
thru 153

150 31342 Spring.

151 850549 &evl F\I Slanrﬂ Hd. Mach., 5 - 40
x /16

152 +30091 Screw. HEK Slotted Washer Hd, Sems,
8-32x

153 +30322 Nut, Lntk,ﬂ 2

169 31426 Spring, Extens

170 631923 Carburetor {Incl, No. 87,

m 6109424 ‘Magneto {The complese magneto is not
avaitable as an assembly. magnex
number is. mwn for reterence
poses only. Order component
Gividuaiy. asshomun ats st

172 *"590420 Starter, Rewi

173 33683 Gasket Set llnd items marked *)

+1n original production the speed con:
ol assambry 5 FweAed 10 the blower

‘control assembly and
nuts for mounting. a-nmmm bat-
fie has threaded hol

**1n original production the starter is
riveted to the blower dousing. If either

replacement, Lot willhae o beor-

order tour {4) nuts -uusm
o replacement starter
‘placement blower housing.

21

*Magneto No. 610942A

KEY

crvnmrguny

PART
NO.

336598
610933
30551
610947
610950
3054
610385
33356
810408
29181

4 HP. GIANT--TILLER --MODEL NO. D44152RI
5 H.P. GIANT--TILLER I--MODEL NO. D54252R1

DESCRIPTION

Fiywheel {incl, Nos, 14, 3 & 3A)
Fan, Blower
Sprvg. Breaker box dust cover

('mllt, Doy

Cam, Breaker

Contact At NS
Washer, Ters

Tab, Ground nrmlml
Nu, Terminal

Screw & Washer, Bresker

TECUMSEH 4 H.P. ENGINE--MODEL NO. HS40-55485G
TECUMSEH 5 H.P. ENGINE-MODEL NO. HS50-67112C

ALL ENGINE PARTS MUST BE
PURCHASED THROUGH AND SER.
VICE PERFORMED BY YOUR LO-
CAL TECUMSEH DEALER.

DESCRIPTION

Serew, Condenser
Coil Assy. {incl. No. 12}
Wire, Lead

Condenser
Core & Plate

Stator Assy. (incl, Nos. 2. 3, 3A, 5 thry 14
& 16 thru 18)

*The complete magneto is not available
35.an assembly. The magneto number
is shown for reference purposes only-
Order component parts individually, 35
shown in parts list


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

* C

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PDE

omplete

Click Here to upgrac

Unlimited Pages a

3

Rewind Starter No. 590420

TECUMSEH 4 H.P. ENGINE-MODEL NO. HS40-55485G
TECUMSEH 5 H.P, ENGINE-MODEL NO, HS50-67112C

ALL ENGINE PARTS MUST BE
PURCHASED THROUGH AND SER-
VICE PERFORMED BY YOUR LO-
CAL TECUMSEN DEALER.

n—syf

KEY ~ PART DESCRIPTION :g Y :zm
NO.  NO. 3 3

1 %0409 Screw, Revainer 6 590413A

2 sea10 Fetames, RH. 7 sooua

3 se0a11 Spong, Brake 8 590415

4 5%148  Dog Switer 3

ing, R.H.
s 590412 Spring, RH,Dos o s

o

WP GIANT-TICCER=—-PTOTtL
5 H.P. GIANT-TILLER I--MODH NO. D5425201

MO. D44152R1

GESCRIPTION

Puties.
Srmeneg & Koot Assv.
Huwag Assy., Stater

REPAIR PARTS

GIANT-TILLER MODEL. RO. D84351R1

KEY
NO.

P S

IREEES=S

rog

GIANT-TILLER MODEL NO. D84351R1

DESCRIPTION

Handle Plate
i I

Spring

Dritied Rivet R
ivet R.H. ix 1-5/8

Washer 516x%x 16 Go.
al Nur

Clurch Control Lever

Clutch Rodipper
Wing Not 1"

-Beoir
Shit Label
Belt Guord & Bracket
Scotckeal {28”)
tdler Pulley
Input Sheave
Clutch Rod Link
Bushing
Lockut 5.16-18

Keps Nut 5716-18
Washer 13/32x7/8x14 Ga,
mp Washer

Square Key

“Iammo aw»g

=

PART
NO.

624A12
6845R

624475

7033R
82691

1603P
1537P

DESCRIPTION

Idlar Arm Suppet & F

idlor Spring

idler Am & Sty
=Ring

Engine Sheava
Adapter Plota
Tine Assembiy-L.H, O
Dritled Rivet, Pan Hé.
R Spricg
Tine Assembly L.
Tine Assembly i
Tine Assembiy Riit. ¢
Scotcheal (Gicat-T:
Tirio Shiel
Scotcheal {8 H.P.)
cgine Lavson 8 HP. i
No. 1551074
Scotcheal (Ropers
hrottie Control wik: v

=

Cable

Lockwazher 5/16
Washer 11/32x 11716 «
Hex Nut 5/16-18

Carrioge Bolt, Short Sh

5/16-18x2

Hex Bolt 51618 x %

Fex Belt 518181t

Hex Bolt 5:16-18x6
3olt 3816 x 13

Corriage Bolt 5:16:16»
Set Screw, Hex Socket,
Hdless. 16-18 5

Carriage Bolt, Shert Sh.
PN



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

PO

* Comp

Your complimentary
use period has ended.
Thank you for using

PDF Complete.

GIANT-TILLER MODEL NO. D34351R1

GIANT-TILLER MODEL NO. D84351R1

XEY  PART DESCRIPTION =
NO. NO.
1 L24AS8 Tronsmission (Includes Bell
. Crank} Key No. 18 Poge 11
6364H Control K,
621341 Gear Shift Lever
&M Shifr Cap
4871 Gear Cover
Shift Lever Guide Ball
26 Spring
sup Washer 15/32x59/64x 16 Ga.
3R Shift Mechanism Seol
10 18699 Washer 9/16x15/16x11 Ga.
)] 2%05p in 1/Bx
2 624A3%  Shift Lever Gate and Rein-
foccement
13 49134 Gasker
H Model Plate
15 4BISH Nvedle Bearing
1 #0029 Pipe Plug¥-14 N.P.T.
” B2UAST Geor Cose and Bearings-R.H.
(Includes Key Nou 15, 20 and 22)
1 Geor Case Shield RH.
H10H il Seal
Nesdle Bearing
7880 Dowsl Pis
HIH Thrust Cop
Eara Gosket
1370H Thrust Beoring Race
Biz7m Stael Ball
H2H
3R
83 Shift Block Guide (2 Geooves)
3140R Low Speed Pinien
264 Saap Ring
985841 Woodruff Key 3/16x5/8
43OH1 Input Sho
Reverse Idler ond Shaft
AR High inion
92084 Locknut
3BR Nesdie Bearing
i1 Nesdle
ABTHY Gear Case Shield L.H.
624A56  Geor Case and Bearings L.H.
(Includes Key No, 20,22 and 37}
4 2601R ket
Q &2 Tine Shaft oad Sprocker
43 62443 eduction Shaft and Gears
PYR - on Shatt o s
45 4950H
& £945H i it
a7 2600R Roller Chain ASA No. 50
48 1003P Lockwasher
@ 4P Hex Nut 5/16-18 .
A 3010P Hex Hd. Mach, Screw 5/16:18 x%
¢ o Slotted ;lmndlei;zll Lok
c lott ot oll Lol
Thread Forming Scrow 5/16-18x 1%
o 55869 Hex Hd. Roll Lok Theead Forming
Scraw 5/16-18x 1%

70418 Owne:s Manual

GIANT-TILLER &ODEL NO. D84351R1

A
@7
e

KEY  PART DESCRIPTION

NO. NO.

1. e Support Pin

2 oH Drilled Rivet R.H.

3 it Retainer Soring

H 2078 River RM.3/8x 3

H 24As4 Srake Suppert and Seop with
Spring and Screws {(Keys 49
ad 10)

s Sake

H 52 Rerainer Sprin

s agio Drtled Rivet R,

9 ssup Stotted Hux Washie H4. Thieod
Cotting Seree Type 1 %ex 0 x %

10 452541 m’h»g

i e Horet Zp50n Brocks A
P

2 S24ATA Goge Wheal Support end

1 7037R Tt 10 x 275

u 8264H Shouider Bolt

1 Tasp Youher 13732 1716 o

o

1 sup Nylock Nut 3/8-16

I Top Lockwasher 3/8

18 0P Hex Nt 37816

: Hex Bl 3/B-16x2%



http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

£ C

Click Here to up

\

PDE

omplete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

REPAIR PARTS

4-CYCLE ENGINE

ENGINE PARTS MUST

Qé'LonDERED AND PUR-
€ ASED, THROUGH YOUR

LOCAL TECUMSEH DEALER.

GIANT-TILLER MODEL NO. D84351R1

MODEL NUMBER: 155107A

GIANT-TILLER MODEL NO. D84351R1

Ref. 2
No. No. Part Name
1 66072 Complete Bugine
2. 33867 Cylinder Assy. (Incl. Nos. 24,
3&4)
2A 27652  Pin, Dowel
3 32630  Seal,Oil
¢ 27642 PugOn
5 Rod, Governor
8 Ring, Retaining
9 29916 - Qamp, Governor lever
10 20826  Serew, Hex dotted waiher bd,
mach., 10-32 x 3/4
11 29216 Nut, Square, 10-32
12 650648  Screw, Hex slotied washer bd.,
832x3/8
13 33364  Lever, Govemor
1 18 Lockwasher, No. 8
15 30822 Nut & Lockwasher Assy., 832
16 29! Batfe, Blower bousing
17 650561 Phil. hex hd. Sems,
1 /&zn x5/8
18 29443  Qip, Fuel line
19 3l Col Ay, {incl. Nos. 20
20 29783 nn Q‘lnkshl" gear
21 33245
22 33869 Pin Assy. (Standard)
ﬂncL 29 ot o, 20)
22 33870 & Pin Assy. (010 over-
by 20f No. 23
22 33871 Piston Assy. (020 over-
size) (fnsl. 2 of No. 23)
23 27888  Ring, Piston pin retaining
24 33873 Ring Set, ﬁwn (Standard)
24 33874 Ring Sen Pion (010 ovensize)
24 - 38875 Ring Set, Pson (020 oversze)
25  32591B Rod Assy. g (Incl
Nos. 26 & 57)
2% 6 , Connecting rod
27 32500  Plate, Lock & Oil dipper
28 34034  Lifter, Valve
29 23366 (Compression  Re-
lease
30 33253  Gasket, Cylinder
@ a7 Cown € (Mmdu {Docl, Now. 52,
32 33368 3
33 31950 Seal,
34 31845 Shalt, Mechanical governor
8 30588 Spoal; Covemor
36 29193  Ring, Rel
3 300 Carkey., 3 Gosernor (Lncl. No.
38 33369  Bracket, Govemor gear
33 28763  Screw, Hex washer hd, thread-
forming, 10-24 x 1/2
40 30590A Washer, Flat
41 650488 Screw, Hex hd. Sems, 1/4-20 x

114

MODEL NUMBER: 155107A

33375A
29747A

Part Name
Screw. Hex hd. Sems, 1/1-20 x

Valve, lnuke( ard)
Valve, Intake (1/32" ouenhe)
Valve, Exhanit (Standard]
(Incl. No. 47)
Valve, . Exhaust (1/32" over-
size) (incl. No. 47)
Cap, Upper vaive spring
Spring, Valve
ap. Lower v.m spring
Hex hd. Sems, w/flat-

mu. 1/4-20x 11/16
Chp- Spark plug shorting

nher Lcrk

Hub & Scmen Assy., Starter
Washer, Belleyille
Nut, Hex, 1/2-20

; er
Gasket, Cylinder head
fcnw. Hex hd. cap, 5/16-18 x

Screw, Phil. hex hd. eulf-tap,

Gasket, Bmmer cov:r

Cover, Valve

Tube, Brﬂ&her

Screw, Fil. slotted hd. Sems,
12

Line,

Clamp, Fuel line
Link, Governor leverto-
Housing, Blower

Screw, Hex hd. Sems, cap,
5/16-24 x 3/4

*Indicates Parts Included in
Gasket Set, Ref. Nc. 165.

GIANT-TILLER MODEL NO. D84351R1

125A]

Ref. Pat

No.  No. Part Name.

91 30312  Screw, Hex dlotted washer hd.
Sems, 10-32x 1/2

92 30712  Lever, Bellorank

93 20530  Bushing, Bellcrank

94 33518 ring, Governor

95  30201A Lever, Control

96  30199A Bracket, Control

97 650399 Screw, Phil. fil hd. Sems,
10-32x 5/8

98 32924 Spring, Compressi

35 Gh06s8  Seew Hex hd, 1032 1:5/16
(Drilled thru)

100 27793 Clip, candm

101 730152  Control Speed (Incl.
Nos. 91 e 37 8308

102 37z Link, Cov. -to-belleran

103 sushmz

104 30529 Nut, Lock

105 Extension ‘Blower housing

106 oSz . Fil. dotted hd. Sems,
R

108 33381  Bracket Assy., Fuel tank mtg.

109 33383  Bracket, Fuel tank mtg.

110 30688 Screw, Hex hd. cap, Sems,
1/4-20x 172

112 650561 Screw, Phil. hex hd. Sems,
1/4-20 x 5/8

115 20752 Nut, Lock, 1/4-28

119 33756  Muffler

120 650729  Screw, Hex hd. cap, 5/16-18 x
33718

121 31588 Plate. Mulflerlocking

124 33350 Tank Assy., Fuel (Incl. Nos.
125 & 126)

125 33395 Blbow Fuel strainer {Inck. No.

MODEL NUMBER: 155107A

Ref.  Part
No.  No. Paxt Name
125A 33679 B’ushmg. Puel ﬁtunu
126 410144B Cep,
in “aser mw, Bunnn
128 30892  Decal, Name & Instruction
13 5157 Dipstiew. 0 (ncl. No. 131)
131 *29673 Gasket, Dipstick
141 33013 Cover, Starter bubble
142 650760 v, Phil. pan hd. 892 x
W
43 28820 Screw, Phl. fil. hd. mach,
Sems, 10-32x 1/2
144 21212 Gasket, Air cleaner
145 33266  Bracket, Air cleaner
146 33268  Element, Air cleaner
147  33269A Cover, Air clemner
148 33267 ‘ket, Air cleaner
149 650513  Nut, Wing, 1/4-20
150 817 Air cleaner
57 33876 Gask: !t S
161 610842 Magneto (The complete
magneto is not available as an
assembly. The magneto number
is shown for refetence purpases
component parts
individually, a5 shown in parts
list.)
162 631783 Ql’hurewr (lncl No. 75)
163 590479  Starter, Re
165 332798

Gasket Set. (In.d items marked
*

*Indicates Parts Included in
Gasket Set, Ref. No. 165.

ALL ENGINE PARTS MUST
RDERED AND PUR-

CNASED THROUGH YOUR

LOCAL TECUMSEH DEALER

GIANT-TILLER MODEL NO. D84351R1
CARBURETOR NO. 631783

Part Name

‘Carburetor
Shaft & Lever Amembly,
mmmm

Serenr . b 440 x 3716
Spring Idle reglating screw

Screw, 1dle regulating
Shaft & Lever Assembly,

oke
Spring, Chioke positioning
smur Cnoke
Welch
Hn‘, Weleh
Seat & Clp
ety (ine. Nor 1)

+631781

630740
#630898
*631028

631

630739

631782

Part Name

Clip, Inlet needle
Float, Carburetor
Shall, Flo-t

Gukat. Bowl to-body
Arﬁ justment _Screw
3.‘" {Incl. Nos. 6A, 21, 23 l

20" Ring, Adjustment screw
Screw, Idle adjustment

Gnket. Bowl-to-body

Fuel fitting

er, Flat
R)epnh' Kit (Incl. items markec
B


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

2 3 C(!,rpu!: lete

Click Here to upgra

Unlimited Pages a

GIANT-TILLER HODEL NO. D84351RT
MAGNETO NO. 610842

Ref, .Part Ref.  Part

No.  No. Part Name No.  No. Part Name
610842  Magneto 11 30843  Tab, Ground terminal
1 610841  Fiywheel 13 30560A Coil Assembly (Incl. Ref. No.
2 30551 - Spring, Breaker box dust cover 14)
3 610883 Coverd Gasket Assy. 14 30554 Wire, Ignition lead
6 30547A  Breaker Assembly 15 30548A - Condenser
o 610385 Washer, Terminal 16 30545  Core and Plate Group
8 610408  Nut,Terminal 17T 30561A Stator Assembly (incl. Nos. 6
9 29181 Screw and Washer Assembly, thru 16, 18, 19 & 20)
Breaker 18 30549  Felt, Cam wiper
10 610593  Screw, Condenser fastening 19 29629  Spring, Coil wedge
20 31311 Clip, Coil lockine

Ref.

EYLPQTIeT

GIANT-TILLER MODEL NO. D84351R1
REWIND STARTER NO. 590479 '

Part Name

Spring, Dog
Pulley & Bearing Assy.

=N

3


http://www.pdfcomplete.com/cms/hppl/tabid/108/Default.aspx?r=q8b3uige22

